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SECTION 1: Client information
Company Name : FUJITSU LIMITED
Address : 1-5-2, Higashishinbashi, Minato-ku, Tokyo, 105-7123 Japan
Telephone Number : +81-3-6252-2650
Facsimile Number : +81-3-6252-2920
Contact Person :  Hisashi Hayasaka
SECTION 2: Equipment under test (E.U.T.)
2.1 Identification of E.U.T.
Type of Equipment : Handheld Computer
Model No. : FHT401S3BW / FHT401S3W
Serial No. : 32 (for Radiated Spurious and AC Mains Conducted Emission tests)
47 00007 01A (for Other tests)
Rating : DC3.6V(Battery)
Country of Manufacture : Japan
Receipt Date of Sample : July 20, 2004
Condition of EUT : Production prototype

(Not for Sale: This sample is equivalent to mass-produced items.)
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2.2 Product Description

Model No FHT401S3BW / FHT401S3W (referred to as the EUT in this report) is the Handheld Computer.
There are two models, FHT401S3BW and FHT401S3W for Handheld Computer.

FHT401S3BW has IEEE802.11b WLAN module and Bluetooth module (Class 2) inside.

FHT401S3W has IEEE802.11b WLAN module inside.

FCC grant is obtained for each model, FHT401S3BW (FCC ID:C9SDTAO01TP400GSB) and FHT401S3W(FCC
ID:C9SDTAO01TP400GS).

The difference between two models is the existence of BT module only, and other EMC specifications of two models
are identical.

Therefore, all the tests were performed with the superior model: FHT401S3BW.

In addition, BT module and WLAN module in FHT401S3BW do not transmit simultaneously in design and
specification of the model.

System clock : CPU:3.6864MHz, UART:18.432MHz, AUDIO:24.768MHz

[W-LAN module:IEEE802.11b]

Equipment Type : Transceiver

Frequency of operation : 2412-2462MHz

Transmission method : DSSS

Type of modulation : CCK(5.5/11Mbps), DQPSK(2Mbps), DBPSK(1Mbps)
Bandwidth & Channel spacing : 15MHz & 5MHz

Channel number : 11channels

Power control : No

Antenna Type : A /4 wavelength printed line Antenna
Antenna Gain : -1.66dBi

Operating voltage (inner) : DC3.0-3.6V

[Bluetooth module:Class3]

Equipment Type : Transceiver

Frequency of operation : 2402-2480MHz

Transmission method : FHSS

Type of modulation : GFSK

Bandwidth & Channel spacing : 79MHz(Hopping) & 1MHz
Channel number : 79channels

Power control : No

Antenna Type : A /4 wavelength ceramic Antenna
Antenna Gain : 2.14dBi

Operating voltage (inner) : DC2.7-2.9V

FCC 15.31 (e)

This test was performed with the New Battery (DC 3.6V) and the constant voltage was supplied to this EUT during the
tests. Therefore, this EUT complies with the requirement.

FCC Part 15.203 Antenna requirement
It is impossible for end users to replace the antenna, because the antenna is mounted inside of the EUT. Therefore, the
equipment complies with the antenna requirement of Section 15.203.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)



Test report No. : 24KE0300-HO-3

Page :50f59
Issued date : October 26, 2005
FCC ID : C9SDTA01TP400GSB
SECTION 3: Test specification, procedures & results
3.1  Test Specification
Test Specification : FCC Partl5 Subpart C : 2004
Title : FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional
Radiators

Section 15.207 Conducted limits : 2004
Section 15.247 Operation within the bands 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz : 2004
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3.2  Procedures and results
[FHSS]
No. Item Test Procedure Specification Remarks | Deviation Worst margin Results
ANSI C63.4:2003
1 COI'ldl‘JCted 7. ACp owerhp © Section 15.207 - N/A Complied
emission conducted emission
measurements
Carrier ANSI C63.4:2003
2 |Frequency 13. Measurement of [Section15.247(a)(1) Conducted N/A Complied
Separation intentional radiators
20dB ANSI C63.4:2003
3 . 13. Measurement of |Section15.247(a)(1) Conducted N/A Complied
Bandwidth . . .
intentional radiators
Number of ANSI C63.4:2003
4 |Hopping 13. Measurement of |Section15.247(a)(1)(iii) |Conducted N/A  |*See the worst Complied
Frequency intentional radiators margins in the data
ANSI C63.4:2003 sheet in APPENDIX 3
5 |Dwell time 13.Measurement of [Section15.247(a)(1)(iii) |Conducted N/A Complied
intentional radiators
Maximum ANSI C63.4:2003
6 |Peak 13. Measurement of |Section15.247(b)(1) Conducted N/A Complied
Output Power | intentional radiators
Band Edee ANSI C63.4:2003
7 ¢5 13. Measurement of |Section15.247(c) Conducted N/A Complied
Compliance . . .
intentional radiators
Spurious ANSI €63.4:2003 Conducted/
g [>Puro 13. Measurement of |Section15.247(c) . N/A Complied
Emission . . . Radiated
intentional radiators

Note: UL Apex’s EMI Work Procedures No.QPMO5.

Uncertainty:
*In case of the margin below the EMC Head Office’s uncertainty.

The data listed in this report meets the limits unless the uncertainty is taken into consideration.
Conducted Emission

The measurement uncertainty (with a 95% confidence level) for this test is +£1.3dB.
Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is +4.5dB(3m)/ +4.7dB(10m).
The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antenna is +£5.2dB(3m)/ +£3.8dB(10m).
The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is +6.6dB.

Other test except Conducted Emission and Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test is =£3.0dB.

*These tests were also referred to FCC Public Notice DA 00-705 "Guidance on Measurement for Frequency Hopping
Spread Spectrum Systems".
*These tests were performed without any deviations from test procedure except for additions or exclusions.

UL Apex Co., Ltd.

Head Office EMC Lab.
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[DSSS and other forms of modulation |
No.|Item Test Procedure Specification Remarks |Deviation |Worst margin Results
1 |Conducted ANSI C63.4:2003 |[Section 15.207 - N/A Complied
emission 7. AC powerline
conducted emission
measurements
2 |6dB Bandwidth [ANSI C63.4:2003  [Section 15.247(a)(2) |Conducted [N/A Complied
13. Measurement of
intentional radiators
3  |Maximum Peak [ANSI C63.4:2003  |Section 15.247(b)(3) [Conducted |N/A Complied
*See the worst
Output Power |13. Measurement of L
. . . margins in the data
intentional radiators sheet in
4 |Spurious ANSI C63.4:2003  [Section 15.247 (¢)  |Conducted/ [N/A Complied
. ) APPENDIX 3
Emission 13. Measurement of Radiated
intentional radiators
5 |Restricted Band [ANSI C63.4:2003  [Section 15.247 (c) Conducted |N/A Complied
Edges 13. Measurement of
intentional radiators
6 |Power Density |ANSI C63.4:2003  |Section 15.247 (d)  |Conducted |N/A Complied
13. Measurement of
intentional radiators

Note: UL Apex’s EMI Work Procedures No.QPMOS.

Uncertainty:
*In case of the margin below the EMC Head Office’s uncertainty.

The data listed in this report meets the limits unless the uncertainty is taken into consideration.
Conducted Emission

The measurement uncertainty (with a 95% confidence level) for this test is +1.3dB.
Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is +4.5dB(3m)/ £4.7dB(10m).

The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antenna is £5.2dB(3m)/ +£3.8dB(10m).
The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is +6.6dB.
Other test except Conducted Emission and Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test is +£3.0dB.

*These tests were also referred to "Guidance on Measurement for Digital Transmission Systems Section15.247".
*These tests were performed without any deviations from test procedure except for additions or exclusions.

3.3  Addition to standards
No.|Item Test Procedure Specification Remarks |Deviation |Worst margin [Results
1 [99% Occupied |RSS210(issue 5): RSS210(issue 5): Conducted [N/A N/A Complied
Band Width 2001 2001
+ Amendment:2002 + Amendment:2002
+ Amendment2:2003 [+ Amendment2:2003
+ Amendment3:2004 [+ Amendment3:2004
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
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34 Test Location
UL Apex Co., Ltd. Head Office EMC Lab. *NVLAP Lab. code: 200572-0
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone :+81 596 24 8116
Facsimile 1 +81 596 24 8124
Listed date FCC IC Width x Depth x Size of Other
(for FCC) Registration | Registration | Height (m) reference ground rooms
Number Number plane
(m)/
horizontal
conducting plane
No.1 semi-anechoic | February 01, | 313583 1C4247 19.2x11.2x7.7m 7.0 x 6.0m Preparation
chamber 2002 room
No.2 semi-anechoic | June 05, 846015 1C4247-2 7.5x58x52m 4.0 x4.0m -
chamber 2002
No.3 shielded room | - - - 4.7x7.5x2.7m 4.7x7.5m -
No.4 measurement - - - 3.1x5.0x2.7m N/A -
room

* Size of vertical conducting plane (for Conducted Emission test) : 2.0 x 2.0m for No.1 and No.2 semi-anechoic and No.3
shielded room.

3.5 Test set up, Test instruments and Data of EMI

Refer to APPENDIX 1 to 3.
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SECTION 4: Operation of E.U.T. during testing

4.1 Operating Modes

The mode is used : [FHSS:Bluetooth]

Transmitting mode(Packet size DHS5)

Low Channel :2402MHz
Mid Channel :2441MHz
High channel :2480MHz
Inquiry

[DSSS and other forms of modulation:IEEE802.11b]

Transmitting mode(CCK 11Mbps, Packet Type : Maximum, Payload : PN9)

Low Channel :2412MHz(Ch1)
Mid Channel :2437MHz(Ch6)

High channel :2462MHz(Ch11)

Remarks : FHT401S3BW, the simultaneous transmitting mode of Bluetooth and W-LAN is impossible according to the

eqiupment specification.

UL Apex Co., Ltd.

Head Office EMC Lab.
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4.2 Configuration and peripherals
for AC Mains Conducted Emission tests for Other tests
B
D
3
AEUTH AN AEUT
Bluetooth F
<>
I : Ferrite Core
* Cabling was taken into consideration and test data was taken under worse case conditions.
Description of EUT and Support equipment
No. | Item Model number | Serial number Manufacturer | FCC ID
Handheld FHT401S3BW | 32 (for Radiated Spurious and AC FUJITSU C9SDTAO01TP400GSB
A Computer Mains Conducted Emissions) LIMITED
47 00007 01A (for Other tests)
B LAN FHTULA411 - FUJITSU -
Adapter LIMITED
C AC CA01007- 03111120C FUJITSU -
Adapter 0910 LIMITED
Note PC PC-MJ720M 1V24423 SHARP -
E AC EA-RJIV NLDO0107025900 SHARP -
Adapter
F Handheld FHT401S3BW | 47 00007 01 A FUJITSU W-LAN mode
Computer LIMITED
F Printer - - FUIJITSU Bluetooth mode
LIMITED
List of cables used
No. [ Name Length (m) | Shield | Backshell Material
1 DC Power Cable 1.2 N Polyvinyl chloride
2 AC Power Cable 2.0 N Polyvinyl chloride
3 LAN Cable 5.0 N Polyvinyl chloride
4 AC Power Cable 2.0 N Polyvinyl chloride
5 DC Power Cable 1.5 N Polyvinyl chloride
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(10.04.03)
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[FHSS / DSSS and other forms of modulation]
SECTION 5: AC Mains Conducted Emission

Test Procedure and conditions

EUT was placed on a platform of nominal size, Im by 1.5m, raised 80cm above the conducting ground plane.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded conducting
surface. EUT was located 80cm from a Line Impedance Stabilization Network (LISN)/ Artificial mains Network
(AMN) and excess AC cable was bundled in center.

1) For the tests on EUT with other peripherals (as a whole system)
I/O cable and AC cables that were connected to the peripherals were bundled in center. They were folded back and forth
forming a bundle 30cm to 40cm long and were hanged at a 40cm height to the ground plane.

2) For the tests on EUT itself (as a stand alone equipment)

Each EUT current-carrying power lead, except the ground (safety) lead, was individually connected through a LISN
/(AMN) to the input power source. All unused 50ohm connectors of the LISN(AMN) were resistively terminated in
50ohm when not connected to the measuring equipment.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT in a Semi Anechoic
Chamber or a Measurement Room.

The EUT was connected to a LISN (AMN).

An overview sweep with peak detection has been performed.

Detector : CISPR quasi-peak detector (IF BW 9 kHz)
Measurement range : 0.15-30MHz

Test data : APPENDIX 3

Test result : Pass

UL Apex Co., Ltd.

Head Office EMC Lab.
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SECTION 6: Spurious Emission

[Conducted]

Test Procedure
The Out of Band Emission was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
[Radiated]

Test Procedure

EUT was placed on a platform of nominal size, 0.5m by 0.5m, raised 80cm above the conducting ground plane.

The Radiated Electric Field Strength intensity has been measured in a Semi Anechoic Chamber with a ground plane and
at a distance of 3m(Below 10GHz) and 1m(Upper 10GHz).

The height of the measuring varied between 1 and 4m and EUT was rotated a full revolution in order to obtain the
maximum value of the electric field intensity.

The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver or the
Spectrum Analyzer.

In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on a radiated measurement.

The result also satisfied with the general limits specified in section 15.209(a).

Frequency Below 1GHz Above 1GHz
Instrument used Test Receiver Spectrum Analyzer
Detector QP: BW 120kHz PK: RBW:1MHz/VBW: 1MHz
IF Bandwidth AV:RBW:1MHz/VBW:10Hz
Test data : APPENDIX 3
Test result : Pass

- The carrier level (or, noise levels) was (or were) measured at each position of all three axes X, Y and Z, and the
position that has the maximum noise was determined.
With the position, the noise levels of all the frequencies was measured.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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SECTION 7: Bandwidth

Test Procedure
The bandwidth was measured with a spectrum analyzer connected to the antenna port.
Test data : APPENDIX 3

Test result : Pass

SECTION 8: Maximum Peak Output Power

Test Procedure

The Maximum Peak Output Power was measured with a spectrum analyzer connected to the antenna port.
The test was made with the spectrum analyzer that has a function of channel-power measurement.

Test data : APPENDIX 3
Test result : Pass
FHSS

SECTION 9: Carrier Frequency Separation

Test Procedure
The carrier frequency separation was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 10: Number of Hopping Frequency

Test Procedure
The Number of Hopping Frequency was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 11: Dwell time

Test Procedure

The Dwell time was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

UL Apex Co., Ltd.

Head Office EMC Lab.
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[DSSS and other forms of modulation]

SECTION 12: Peak Power Density

[Conducted]
Test Procedure

The Peak Power Density was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3

Test result : Pass

UL Apex Co., Ltd.
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APPENDIX 1: Photographs of test setup

AC Mains Conducted Emission

Front
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Spurious Emission (Radiated)

Front
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Worst Case Position (Z-axis:Horizontal / X-axis:Vertical)

Y-axis
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APPENDIX 2:Test instruments
EMI test equipment
Control No. Instrument Manufacturer Model No Test Item Calibration Date *
Interval(month)
MBTRI10 Spectrum Analyzer Rohde & Schwarz FSP30 AT 2003/11/12 * 12
MCC-26 Microwave Cable Suhner SUCOFLEX10 | AT 2003/09/05 * 12
4
MAT-23 Attenuator (10dB) Orient Microwave BX10-0476-00 | AT 2004/03/30 * 12
MAEC-02 Anechoic Chamber TDK Semi Anechoic | RE/CE 2004/04/12 * 12
Chamber 3m
MAT-07 Attenuator(6dB) Weinschel Corp 2 RE 2003/12/16 * 12
MBA-02 Biconical Antenna Schwarzbeck BBA9106 RE 2003/10/15 * 12
MLA-02 Logperiodic Antenna Schwarzbeck USLP9143 RE 2003/10/15 * 12
MCC-12 Coaxial Cable Fujikura/Agilent - RE 2004/02/24 * 12
MPA-02 Pre Amplifier Agilent 87405A RE 2004/04/16 * 12
MTR-02 Test Receiver Rohde & Schwarz ESCS30 RE/CE 2004/02/03 * 12
MHA-05 Horn Antenna Schwarzbeck BBHA9120D RE 2004/01/10 * 12
MHA-02 Horn Antenna EMCO 3160-09 RE 2004/01/10 * 12
MCC-04 Microwave Cable Storm 421-011 RE 2004/01/06 * 12
MCC-24 Microwave Cable Storm - RE 2004/05/01 * 12
MPA-01 Pre Amplifier Agilent 8449B RE 2004/02/06 * 12
MRENT-09 | Spectrum Analyzer Advantest R3273 RE/CE 2004/02/18 * 12
MAEC-01 Anechoic Chamber TDK Semi Anechoic | RE 2003/12/27 * 12
Chamber 10m
MTR-01 Test Receiver Rohde & Schwarz ESI40 RE 2003/11/12 * 12
MHA-06 Horn Antenna Schwarzbeck BBHA9120D RE 2004/01/10 * 12
MCC-05 Microwave Cable Storm 421-011 RE 2004/01/06 * 12
MCC-23 Microwave Cable Storm - RE 2004/05/01 * 12
MHEF-02 High Pass Filter Tokimec TF323DCA RE 2003/09/19 * 12
MHA-01 Horn Antenna EMCO 3160-09 RE 2004/01/10 * 12
MCC-13 Coaxial Cable Fujikura/Agilent - CE 2004/02/24 * 12
MLS-06 LISN(AMN) Schwarzbeck NSLK8127 CE(EUT) 2004/02/17 * 12
MLS-07 LISN(AMN) Schwarzbeck NSLK8127 CE 2004/02/17 * 12
MTA-04 Termination MCL NTRM-50 CE 2004/02/16 * 12

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or

international standards.

Test Item:
CE: AC Mains Conducted emission,
RE: Spurious emission(Radiated).
AT: Other

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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APPENDIX 3: Data of EMI test

AC Mains Conducted Emission

DATA OF CONDUGTED EMISSION TEST

pex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2004/08/07 15:43:08

Applicant : FUJITSU LIMITED Report No. : 24KE0300-HO
Kind of EUT : Handhe|ld Computer Power : AC120V / 60Hz
Mode! No. : FHT401S3BW Temp°C/Humi%  : 25 / 59
Serial No. T - Operator : Hiroka Umeyama
Mode / Remarks : Transmitting Bluetooth Mode
LIMIT : FCG15C 15.207 (QP) (0. 15-30MHz)
FCG15C 15. 207 (AV) (0. 15-30MHz)
— N O:QPX:AV
0 [dBuV] << QP/AV DATA >> —L [QP<AV
90
80
70—
60 —F
Nofiln gl
e Tu : , N ——
30 i ‘ —
20
10
0
J15M . 2M .M . 5M .M i M kil 5M ™ 10M 20M 30M
Frequency [Hz]
NO FREQ READING C.F RESULT LIMmT MARGIN PHASE
QP AV QP AV QP AV AV
[MHz] [dBuV]l [dBuV]l  [dB] [dBuV] [dBuV] [dBuV] [dBuVl  [dB] [dB]
1 0.1993 44.0 39.6 0.2 44.2 39.8 63.6 66.0 19.4  26.2 N
2 0.2640 42.5 31.6 0.2 42.7 31.8 61.3 66.0 18.6 28.2 N
3 0.3270 36.2 35.1 0.2 36.4 35.3 59.5 66.0 231 30.7 N
4 0.5230 38.4 31.4 0.2 38.6 31.6 56.0 60.0 17.4  28.4 N
5  0.8403 33.0 26.0 0.3 333 263 56.0 60.0 22.7 331 N
6  7.2640 24.0 22.1 1.1 26,1 23.2 60.0 60.0 34.9 36.8 N
7 0.2040 48.9 37.4 0.2 49.1 37.6 63.4 66.0 14.3  28.4 L
8 0.2710 38.3 29.8 0.2 38.5 30.0 61.1 66.0 22.6 36.0 L
9 0.3330 35.9 28.0 0.2 36.1 28.2 59.4 66.0 23.3 31.8 L
10 0.4060 31.9 23.5 0.2 321 237 57.7 66.0 25.6 42.3 L
11 0.4670 40.2 36.7 0.2 40.4 36.9 56.6 66.0 16.2  29.1 L
12 7.2010 24.6 16.0 1.1 25.7 17.1 60.0 60.0 34.3 429 L

CHART:WITHOUT FACTOR, Peak hold data.Data is uncorrected.
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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AC Mains Conducted Emission

DATA OF CONDUGTED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2004/08/07 17:51:20

Applicant - FUJITSU LIMITED Report No. : 24KE0300-HO
Kind of EUT : Handheld Computer Power : AC120V / 60Hz
Model No. : FHT401S3BW Temp°C/Humi%  : 25 / 59

Serial No. i - Operator : Hiroka Umeyama

Mode / Remarks : Transmitting Wireless LAN Mode

LIMIT : FCC15C 15. 207 (QP) (0. 15-30MHz)
FCC15C 15.207 (AV) (0. 15-30MHz)

0 [dBuV] << PEAK DATA >> — N O:PEAK

© WAl Al
W I L PR N b

J15M . 2M .3 ] M M 3 5M ™ 10M 20M 30M
Frequency [Hz]

[dBuV] << PEAK DATA >> —L PEAK

100

90

80

! [
LVERaLY W 7 IR L0 YO SR e o il ) bl

30

20

J15M . 2u ] M LM M M 3m 5M ™ 10M 20M 30M
Frequency[Hz]

CHART:WITHOUT FACTOR, Peak hold data.Data is uncorrected.
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Carrier Frequency Separation(FHSS)

UL Apex Co., Ltd.

Head Office EMC Lab. No.3 Measurement Room

COMPANY : FUJITSU LIMITED REGULATION : Fcc Partl5 Subpart C 15.247(a)(1)
EQUIPMENT : Handheld Computer TEST DISTANCE -
MODEL : FHT401S3BW DATE : 02/08/2004
S/N - TEMPERATURE 1 27deg.C
POWER : DC3.6V HUMIDITY 1 59%
MODE : Tx (Hopping on) /Inquiry ENGINEER : Hiroka Umeyama
Ch Freq. Channel separation Limit
[MHz] [MHz]
Low 2402.0 1.010 >20dB Bandwidth and 25[kHz]
Mid 2441.0 0.996 >20dB Bandwidth and 25[kHz]
High 2480.0 0.998 >20dB Bandwidth and 25[kHz]
Inquiry 2441.0 2.040 >2(0dB Bandwidth and 25[kHz]
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Carrier Frequency Separation(FHSS)

Ch:Low

Ch:Mid

*RBW 100 kHz Delta 2 [T1]
* VBW 300 kHz
SWr 2.5 ms

0.05 dB

*Att 10 dB -1.010000000 Mz

®

Ref

-10 dBm " ALt

*RBW 100 kHz Delta 2 [T1]
* VBW 300 kHz -0.01 dB
10 dB SWr 2.5 -996. 000000000 kHz

Marker| 1 [T1]

/““‘V’"\«pﬂt)moa dB
// 403008800 Gz

ot
1 PK “\

N

-110

1 PK
MAXH

aa)

M

|

Center 2.403 Gz 300 kHz/ Span 3 Mz

Dat e: 2. AUG 2004 11:43:14

Dat e:

Cent

er 2.441 Gz

2. AUG 2004 11:46:17

300 kHz/ Span 3 Mz

Ch:High

Inquiry

*RBW 100 kHz Delta 2 [T1]

* VBW 300 kHz 0.11 dB

*RBW 100 kHz Delta 2 [T1]
* VBW 300 kHz -0.08 dB

1 PK
MAXH

Dat e: 2. AUG 2004 11:49:14

Dat e:

Ref -10 dBm “Att 10 dB SWr 2.5 s -998. 000000000 kHz Ref -10 dBm “Att 10 dB SWr 2.5 s -2.040000000 NHz
10 Mar ker| Ly[ T1 10 Marker| 1 [ T1]
o T A } v
L ¥ Mol asoodp L 20 AN 441040009_crz | B
ViEw |
-40 -40 f\\’/’" M\Nr/
L-s0 J
PRV PRV
60 ExT -60 ExT
70 -70
L-s0
-90
-10
-110 110
Center 2.479 Gz 300 kHz/ Span 3 Mz Center 2.441 Gz 500 kHz/ Span 5 Mz

2. AUG 2004 11:38:31

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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20dB Bandwidth(FHSS)

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Measurement Room

COMPANY : FUJITSU LIMITED REGULATION : Fcc Partl5 Subpart C 15.247(a)(1)
EQUIPMENT : Handheld Computer TEST DISTANCE Do
MODEL : FHT401S3BW DATE 1 02/08/2004
S/N - TEMPERATURE 1 27deg.C
POWER : DC3.6V HUMIDITY T 59%
MODE : Tx (Hopping off) /Inquiry ENGINEER : Hiroka Umeyama
Ch Freq. 20dB Bandwidth Limit
[MHz] [MHz] [MHz]
Low 2402.0 0.750 -
Mid 2441.0 0.750 -
High 2480.0 0.756 -
Inquiry 2441.0 0.684 -
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)
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20dB Bandwidth(FHSS)

Ch:Low Ch:Mid

® “RBW30 kHz  Marker 1 [T1] ® “RBW30 kHz  Marker 1 [T1]
*VBW 30 kHz -14.09 dBm *VBW 30 kHz -12.87 dBm
Ref -10 dBm “ALt 10 dB SWr 10 ns 2. 402000000 GHz Ref -10 dBm “ALt 10 dB SWr 10 ns 2. 441000000 GHz
10 ndB [T] 20/ 00 dB 10 nds [Th] 2000 dB
BW 750} 000000000 kHz /\'\l]\\ BW 750, 000000000 kHz
[\, Tenp 1 [T1 ndB} L 20 A Tenp_1/ [T1 _ndB]

e v -83, 83 dBny L e /J -82/26 dBm|
X 2| 400600000 GHz X 2 430600000 GHz
-30 T2 Tenp 2| [ T1 ndB} -30 (T2 Tenp 2/ [ T1 ndB}

-34,19 dBny -32/91 dBm|

» 2| 402360000 GHz . 2| 441360000 GHz

\/fl W \"\f\/ x /_‘! \ PRN \ ,./ \ PRN
| g h"\w T N d Ty, )

70 70
r- - 80
90 90
b1 L- 10
110 110
Center 2.402 GHz 300 kHz/ Span 3 MHz Center 2.441 GHz 300 kHz/ Span 3 MHz
Dat e: 2. AUG 2004 11:55: 00 Dat e: 2. AUG 2004 11:55: 50
. .
.
Ch:High Inquiry
® * RBW 30 kHz Marker 1 [T1] ® * RBW 30 kHz Marker 1 [T1]
*VBW 30 kHz -13.35 dBm *VBW 30 kHz -13.71 dBm
Ref -10 dBm *ALL 10 dB SWI 10 ns 2.480000000 GHz Ref -10 dBm * AL 10 dB SWI 10 s 2. 440994000 GHz
-10 ndB [ TH] 20/ 00 dB -10 ndB [ Tj] 20/ 00 dB
BW 756{ 000000000 kHz BW 684} 000000000 kHz
20 Tenp 1| [T1 ndB} _20 Tenp 1| [T1 ndB}
1Pk -83. 80 dBm| 1Pk -38.88 dBm|
ot | 2| 478600000 GHz o 7\ 2| 430660000 GHz

T T Temp—2[ T Bt r-30 T T Temp—2[ T TdBt
-33.57 dBm| -34. 60 dBm|
2| 480360000 GHz 2| 441318000 GHz
L A - 40 9
N\ I - v /
J/\ MNA f\/\/J\ ~\ |5 n lﬂ\ il

VAR i \N \ AV Rivie Sl A o

r o V\\,\A"m EXT - 60 EXT
70 70

F - 80

F - 90
100 100
110 110

Center 2.48 Gz 300 kHz/ Span 3 Miz Center 2.441 GHz 300 kHz/ Span 3 Miz

Dat e: 2. AUG 2004 11:56:24 Date: 2. AUG 2004 12:02:25

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Number of Hopping Frequency(FHSS)

UL Apex Co., Ltd.

Head Office EMC Lab. No.3 Measurement Room

COMPANY : FUIITSU LIMITED REGULATION : Fec Part15 Subpart C 15.247(a)(1)(iii)
EQUIPMENT  : Handheld Computer TEST DISTANCE -
MODEL : FHT401S3BW DATE : 02/08/2004
S/N - TEMPERATURE : 27deg.C
POWER : DC3.6V HUMIDITY : 59%
MODE : Tx (Hopping on) /Inquiry ENGINEER : Hiroka Umeyama
Mode Number of channel Limit
[time] [time]
Tx(Hoppng on) 79 =15
Mode Number of channel Limit
[time] [time]
Inquiry 32 =15
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Number of Hopping Frequency(FHSS)

Hopping on (1/3) Hopping on (2/3)
® - * :Sgaiomm e [:rila o ® Ref -5 dBm * At 10 dB :\Z.\%\rxzog'—;rr:z NErkE; :zlojo-z]oooo (u}irzw
| | |
a4 AAAAAAMAAAMAARAAARAA™ | .. IR
fl
| H‘opping on (3/3) | - Inquiry (1/3)
® Ref -5 dBm * ALt 10 dB :z:\/\xxgogn-;n:& " ke;:slbzéogi dGi:‘ ® * :ﬁxfowm " [- ]. -
| [ |
- JAAAAMAAANAAANAAN
| =AM i
WA |
\M / \ [
» P
e ' Vi gy ol
Inquiry (2/3) B - 0 zglnquiry (2/3)
® T A P
\
LA A AN A NNADNAA DA AN A A AN A AN A NN
”““/\/\/\/\/\/\/\/\f\/\/\/\/\i\/\ "““/\/\/\/\/ AVAVIIVAUR
NIRRT RIY NARRIR AL \
. O
T
P
UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Dwell time(FHSS)

UL Apex Co., Ltd.

Head Office EMC Lab. No.3 Measurement Room

COMPANY : FUJITSU LIMITED REGULATION . Fec Part15 Subpart C 15.247(a)(1)(iii)
EQUIPMENT  : Handheld Computer TEST DISTANCE -
MODEL : FHT401S3BW DATE : 02/08/2004
S/N - TEMPERATURE : 27deg.C
POWER : DC3.6V HUMIDITY : 59%
MODE : Tx (Hopping on) /Inquiry ENGINEER . Hiroka Umeyama
Mode Number of transmission Length of Result Limit
ina 31.6(79 Hopping x 0.4) transmission time
/12.8(32 Hopping x 0.4)second period [msec] [msec] [msec]
DHI1 51 times /5sec. x 31.6 =316 times 0.540 175 400
DH3 25 times / Ssec. X 31.6 =107 times 1.802 285 400
DHS5 17 times / 5 sec. x 31.6 = 63 times 3.062 329 400
Inquiry 100 times / 1sec. x 12.8 = 1280 times 0.242 310 400
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Dwell time(FHSS)

DH1 (1/2)

DHI (2/2)

Dat e: 2. AUG 2004 13: 40: 28

Dat e:

® RBW 100 kHz Marker 1 [T1] ® RBW 1 M-z Delta 2 [T1]
* VBW 100 kHz -72.93 dBm *VBW 3 Mz 38.74 dB
Ref -5 dBm ‘ALt 10 dB SWr s s 1.618000 ns Ref -5 dBm “Att 10 dB Swr 5 s 540. 000000 ps
‘l Mar ker| 1 [ T1]
10 ~6I7 55 dBm|
1. 648000 ms
sa sa
1 ek |- 1Pk |-20
MAXH MAXH
t- 30
- 40
PRN 50 PRN
EXT EXT
L-60
- 70
Y um-) WU WU WNWSUYUY W"’HMM MW;«W”V\LK‘MWM‘F iy
80 - 80
- 90
10
Center 2.475 GHz 500 s/ Center 2.475 Gz 500 ps/
Dat e: 2. AUG 2004 _13: 25: 33 Dat e: 2. AUG 2004 _13: 23:18
® RBW 100 kHz Marker 1 [T1] ® RBW 1 M-z Delta 2 [T1]
* VBW 100 kHz -49.25 dBm *VBW 3 Mz 41.88 dB
Ref -10 dBm “Att 10 dB SWr s s 2.868000 ns Ref -5 dBm “Att 10 dB Swr 5 s 1. 802000 ns
-1 Marker| 1 [ T1] |*
10 —6TI 24 dBm|
-2 " 1.048000 ms
sa [ sa
1 PK 1 PK -20 '3
MAXH | MAXH
- 30
-4
- 40
PRN 50 PRN
| EXT EXT
t- 60
" . LAY Wil W oy Yt by Mg
- 80
- 90
100
10
110
Center 2.475 GHz 500 s/ Center 2.475 Gz 500 ps/

2. AUG 2004 13:41:49

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
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Dwell time(FHSS)

DHS (1/2)

DHS (2/2)

RBW 100 kHz Marker 1 [T1]

Dat e: 2. AUG 2004 13:39:19

® RBW 1 Mz Delta 2 [T1]
*VBW 100 kHz -82.81 dBm *VBW 3 MHz -2.04 dB
Ref 10 dBm ALt 10 dB SWI 5 s 2.868000 ns Ref -10 dBm * ALt 10 dB SWI 10 ns 3. 062000 ns
10 * -10 Marker| 1 [T1] *
-73.90 dBm|
A e |
TFovL [~ LA r-20 68000 [A]
sa. sa
1 PK 1 PK
MAXH .3 MAXH -30
- 4 -40
I 50
PRN PRN
T I 60 T
-7 -70
hiflid byt
o AN g [l Al L a0
e " W
90 -90
- 108
110 110
Center 2.475 GHz 500 ns/ Center 2.475 GHz 1 ms/

Date: 2. AUG 2004 13:34:41
. .
Inquiry (1/2) Inquiry (2/2)
® RBW 100 kHz Marker 1 [Ti] ® RBW 1 Mz Delta 2 [T1]
* VBW 100 kHz -78.13 dBm * VBW 3 MHz 14.89 dB
Ref -5 dBm *Att 10 dB SWr1s 10. 000000 nB Ref -5 dBm *Att 10 dB SWr 1 s 242.000000 ps
Marker| 1 [T1]
10 =62/ 92 dBm|
l190. 000000 ps
sa sa
1 PK 1 PK |-20
MAXH MAXH
- 30
1t -40
‘ _50 PRN
fn LT
R
MH | Mm i
H ‘m v W
oo W i,
¥ ¥ 1
I 90
-100 100

Center 2.475 GHz 100 ns/

Dat e: 2. AUG 2004 13:18: 59

Center 2.475 GHz

Dat e:

100 ps/

2. AUG 2004 13: 20: 30

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MFO060b(10.04.03)



Test report No. : 24KE0300-HO-3

Page :30 of 59
Issued date : October 26, 2005
FCCID : C9SDTAO01TP400GSB

Maximum Peak Output Power(FHSS)

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Measurement Room

COMPANY : FUJITSU LIMITED REGULATION : Fec Part15 Subpart C 15.247(b)(1)
EQUIPMENT  : Handheld Computer TEST DISTANCE ~ : -
MODEL : FHT401S3BW DATE : 02/08/2004
S/N - TEMPERATURE 1 27deg.C
POWER : DC3.6V HUMIDITY 1 59%
MODE : Tx (Hopping off) /Inquiry ENGINEER : Hiroka Umeyama
Ch Freq. S/A Cable Atten. Result Limit Margin
Reading Loss (1w)
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
Low 2402.0 -13.83 1.57 10.00 -2.26 30.00 32.26
Mid 2441.0 -12.57 1.63 10.00 -0.94 30.00 30.94
High 2480.0 -13.06 1.59 10.00 -1.47 30.00 3147
Inquiry 2441.0 -13.36 1.63 10.00 -1.73 21.00 22.73
Sample Calculation:

Result = Reading + Cable Loss + Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
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Maximum Peak Output Power(FHSS)

.
. .
Ch:Low Ch:Mid
® * RBW 3 MHz Marker 1 [T1] ® * RBW 3 MHz marker 1 [T1]
*VBW 3 M-z -13.83 dBm * VBW 3 MHz -12.57 dBm
Ref 0 dBm *Att 10 dB SWF 2.5 ms 2.401800000 GHz Ref 0 dBm *Att 10 dB SWF 2.5 2.440800000 GHz
) o
- 10 1
—
1 PK /_r,,_,_,L—-‘.,\ 1 PK / “‘ﬂ.\\
MAXH MAXH \\
-20 / \ -20
- 30
Z40
PRN PRN
T I 50 T
60 - 60
-7 - 70
80 -80
- 90,
-100 100
Center 2.402 GHz 1 MHz/ Span 10 Mz Center 2.4409 GHz 1 MHz/ Span 10 Mz
Dat e: 2. AUG 2004 11:28:18 Date: 2. AUG 2004 11:27:43
. .
.
Ch:High Inquiry
® *RBW 3 Mz Marker 1 [T1] ® *RBW 3 MHz Marker 1 [T1]
*VBW 3 Mz -13.06 dBm *VBW 3 MHz -13.36 dBm
Ref 0 dBm *Att 10 dB SWF 2.5 ms 2.479920000 GHz Ref 0 dBm *Att 10 dB SWF 2.5 s 2.441040000 GHz
o o
10 1 -10
B DRI SN JUUS NG [ ———
1PK [ — H"\-—.__\ 1PK
MAXH MAXH
- r-20
- I 30
/ [-40
PRN PRN
EXT F-50 EXT
60 - 60
t7 70
I 80
-90 -90
-100 100
Center 2.48 GHz 1 M/ Span 10 Mz Center 2.441 GHz 1 Mz/ Span 10 Mz
Dat e: 2. AUG 2004 11:28: 33 Date: 2. AUG 2004 _11:35: 20

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Radiated Spurious Emission(FHSS)

DATA OF RADIATED EM|SSION TEST

pex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2004/08/02 19:22:35

Applicant : FUJITSU LIMITED Report No. : 24KE0300-HO
Kind of EUT : Handhe|d Computer Power :DC 3.6V

Mode! No. : FHT401S3BW Temp°C/Humi% : 22deg. C / 65%
Sample No. D - Operator : Makoto Kosaka

Mode / Remarks : Tx 2402MHz (Hopping off) X-axis(Ver)/Z-axis (Hor)

LIMIT : FCC15C §15.247(c) 3m, below 1GHz:QP, above 1GHz:AV
Except for the data below : adequate margin data below the |imits.

— Horizontal
0 [dBuV/m] << PEAK DATA >> O Horizontal
80
70
60
50 ‘F
40
30 g
Aesthpbdb b ORI
2 WWW S
[ fothi]
10
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
— Vertical
% [dBuV/m] << PEAK DATA >> X Vertical
80
70
60
50 ‘F
40
30 o ¥ ]
20 P . " L )MMW o] T e
T Al T "
10 N Jpr 3
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]

CHART:WITH FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz B1CONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz- HORN
CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — AMP.GAIN Page:

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
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Radiated Spurious Emission(FHSS)

DATA OF RADIATED EM|SSION TEST

pex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2004/08/02 19:46:34

Applicant : FUJITSU LIMITED Report No. : 24KE0300-HO
Kind of EUT : Handhe|d Computer Power :DC 3.6V

Mode! No. : FHT401S3BW Temp°C/Humi% : 22deg. C / 65%
Sample No. : - Operator : Makoto Kosaka

Mode / Remarks : Tx 2441MHz (Hopping off) X-axis(Ver)/Z-axis (Hor)

LIMIT : FCC15C §15.247(c) 3m, below 1GHz:QP, above 1GHz:AV
Except for the data below : adequate margin data below the |imits.

0 [dBuV/m] << PEAK DATA >> o ﬂg::ggﬂtg:
80
70
60
50 1
40
30 Pl L
" - A‘M T
. MW\W » W
0
30M 50M T0M 100M 200M 300M 500M f-??ggduency [Hz]1 G
g (V11 << PEAK DATA > % yortiea)
80
70
60
50 =
40
e
30 | l s mwmwmvmm»d.wm
20 = T bbb PEEETE -
10 Tt :
0
30M 50M TOM 100M 200M 300M 500M 700M 1G
Frequency [Hz]

CHART:WITH FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz B1CONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz- HORN
CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — AMP.GAIN Page:

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Applicant
Kind of EUT
Mode| No.
Sample No.

Mode / Remarks :

Radiated Spurious Emission(FHSS)

: FUJITSU LIMITED
: Handheld Computer
: FHT401S3BW

Tx 2480MHz (Hopping off)

pex Co.,

DATA OF RADIATED EM|SSION TEST

Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber

Date : 2004/08/02 20:05:27
Report No. : 24KE0300-HO
Power :DC 3.6V
Temp°C/Humi%  : 22deg.C / 65%
Operator : Makoto Kosaka

X-axis (Ver) /Z-axis (Hor)

LIMIT : FCC15C §15.247(c) 3m, below 1GHz:QP, above 1GHz:AV
adequate margin data below the |imits.

Except for the data below :

<< PEAK DATA >>

—— Horizontal
©  Horizontal

[dBuV/m]
0

80

70

60

50

40

30

20

10

0
30M

[dBuV/m]

50M 70M

<< PEAK DATA >>

200M 300M 500M 700M 1
Frequency [Hz]

— Vertical
X Vertical

90

80

70

60

50

40

it

30

R L

m LMM
-

mw"*'“

20 AT

e

P v

CHART:WITH FACTOR

50M 70M

100M

200M 300M 500M 700M

Frequency [Hz]

ANT TYPE : -30MHz  LOOP, 30-300MHz BICONICAL, 30|0MH2—1000MHZ LOGPERI0DIC, 1000MHz~ HOPRN
age:

CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — AMP. GAIN

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MFO060b(10.04.03)
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: October 26, 2005
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Radiated Spurious Emission (FHSS)

UL Apex Co., Ltd.

Head Office EMC Lab. No.2 Semi Anechoic Chamber

COMPANY : FUJITSU LIMITED REPORT NO : 24KE0300-HO
EQUIPMENT : Handheld Computer REGULATION : FCC Part 15 Subpart C 15.247(c)
MODEL : FHT401S3BW TEST DISTANCE : 3 and Im
SAMPLE No. i- DATE :2004/08/02
FCCID : Temperature :22deg.C
POWER :DC 3.6V Humidity 165%
Mode : Transmitting 2402MHz ENGINEER : Makoto Kosaka
EUT Position : Z-axis(Hor)/X-axis(Ver)
PK DETECT(S/A : RBW 1MHz and VBW 1MHz)
No. FREQ S/A READING ANT AMP |[CABLE| ATT | Hi-Pass| dwell RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS Filter | Factor [ HOR | VER PK HOR | VER
[GHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss
1 2.390000f 42.4 42.6 30.7 36.3 6.4 - - - 43.2 43.4 74.0 30.8 30.6
2 4.804000] 52.5 52.4 35.1 36.1 9.3 - - - 60.8 60.7 74.0 13.2 13.3
3 7.206000] 40.8 40.2 37.6 35.6 11.8 - - - 54.6 54.0 74.0 19.4 20.0
4 9.608000] 41.5 413 37.1 36.3 13.9 - - - 56.2 56.0 74.0 17.8 18.0
Test distance 1Imeters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss - Dfac)
5 12.01000] 40.2 41.0 40.5 35.7 15.5 - - - 51.0 51.8 74.0 23.0 222
6 14.41200] 39.7 38.8 41.9 34.6 16.6 - - - 54.1 532 74.0 19.9 20.8
7 16.81400] 40.8 41.0 46.1 35.6 18.6 - - - 60.4 60.6 74.0 13.6 134
8 19.21600] 40.0 40.0 39.7 349 20.3 - - - 55.6 55.6 74.0 18.4 18.4
9 21.61800f 41.8 41.9 40.8 354 22.1 - - - 59.8 59.9 74.0 143 14.2
10 24.02000] 41.1 41.7 39.9 35.8 22.6 - - - 58.3 58.9 74.0 15.7 15.1
AV DETECT(S/A : RBW 1MHz and VBW 10Hz)
No. FREQ S/A READING ANT AMP |CABLE| ATT | Hi-Pass| dwell RESULT Limit MARGIN
HOR | VER [ Factor | GAIN | LOSS Filter | Factor | HOR | VER AV HOR | VER
[GHZ] [dBuV] [dB/m] | [dB] [dB] | [dB] | [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss
1 2.390000f 31.7 31.8 30.7 36.3 6.4 - - - 32.5 32.6 54.0 21.5 21.4
2 4.804000| 37.5 373 35.1 36.1 9.3 - - - 45.8 45.6 54.0 8.2 8.4
3 7.206000] 29.5 29.5 37.6 35.6 11.8 - - - 433 433 54.0 10.7 10.7
4 9.608000f 30.0 30.0 37.1 36.3 13.9 - - - 44.7 44.7 54.0 9.3 9.3
Test distance 1meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss - Dfac)
5 12.01000] 29.9 29.9 40.5 35.7 15.5 - - - 40.7 40.7 54.0 133 133
6 14.41200] 28.4 28.5 41.9 34.6 16.6 - - - 42.8 429 54.0 11.2 11.1
7 16.81400] 30.9 30.5 46.1 35.6 18.6 - - - 50.5 50.1 54.0 3.5 3.9
8 19.21600] 29.7 29.7 39.7 349 20.3 - - - 453 453 54.0 8.7 8.7
9 21.61800] 31.2 312 40.8 354 22.1 - - - 49.2 49.2 54.0 4.8 4.8
10 24.02000] 31.3 313 39.9 35.8 22.6 - - - 48.5 48.5 54.0 5.5 5.5

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) =
Used Equipment: MHA-05, MHA-02, MCC-04+24, MPA-01, MRENT-09
* - not used or none

9.5 dB

* In the frequency over the fifth harmonic, the noise from the EUT was not seen. Its base noise implies the system noise floor.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MFO060b(10.04.03)
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Radiated Spurious Emission (FHSS)

UL Apex Co., Ltd.

Head Office EMC Lab. No.2 Semi Anechoic Chamber

COMPANY : FUJITSU LIMITED REPORT NO : 24KE0300-HO

EQUIPMENT : Handheld Computer REGULATION  : FCC Part 15 Subpart C 15.247(c)

MODEL : FHT401S3BW TEST DISTANCE : 3 and 1m

SAMPLE No. - DATE :12004/08/02

FCCID : Temperature :22deg.C

POWER :DC 3.6V Humidity 165%

Mode : Transmitting 2441 MHz ENGINEER : Makoto Kosaka

EUT Position : Z-axis(Hor)/X-axis(Ver)

PK DETECT(S/A : RBW 1MHz and VBW 1MHz)

No. FREQ S/A READING ANT AMP | CABLE| ATT | Hi-Pass| dwell RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS Filter | Factor | HOR | VER PK HOR | VER
[GHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss)
1 4.882000] 48.1 49.9 355 36.1 9.5 - - - 57.0 58.8 74.0 17.0 15.2
2 7.323000] 39.9 40.0 379 35.7 12.0 - - - 54.1 54.2 74.0 19.9 19.8
3 9.764000] 39.7 40.1 37.0 36.3 14.0 - - - 54.4 54.8 74.0 19.6 19.2
Test distance 1meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss - Dfac)

4 12.20500 41.1 40.9 41.4 35.6 15.6 - - - 53.0 52.8 74.0 21.0 212
5 14.64600] 38.1 38.7 42.6 34.8 16.8 - - - 53.2 53.8 74.0 20.8 20.2
6 17.08700] 41.4 41.3 46.5 354 18.8 - - - 61.8 61.7 74.0 12.2 12.3
7 19.52800] 40.4 40.3 39.3 35.0 20.6 - - - 55.8 55.7 74.0 18.2 18.3
8 21.96900] 41.2 41.2 40.4 35.0 22.3 - - - 59.4 59.4 74.0 14.6 14.6
9 24.41000] 43.0 42.9 40.1 36.6 22.7 - - - 59.7 59.6 74.0 143 14.4

AV DETECT(S/A : RBW 1MHz and VBW 10Hz)

No. FREQ S/A READING ANT AMP | CABLE| ATT | Hi-Pass| dwell RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS Filter | Factor | HOR | VER AV HOR | VER
[GHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss,
1 4.882000] 35.1 36.1 35.5 36.1 9.5 - - - 44.0 45.0 54.0 10.0 9.0
2 7.323000] 29.4 29.4 37.9 35.7 12.0 - - - 43.6 43.6 54.0 10.4 10.4
3 9.764000] 30.0 29.9 37.0 36.3 14.0 - - - 44.7 44.6 54.0 9.3 9.4
Test distance 1meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss - Dfac)

4 12.20500] 29.7 29.7 414 35.6 15.6 - - - 41.6 41.6 54.0 12.4 12.4
5 14.64600] 28.3 28.3 42.6 34.8 16.8 - - - 43.4 43.4 54.0 10.6 10.6
6 17.08700] 30.9 30.9 46.5 354 18.8 - - - 51.3 51.3 54.0 2.7 27
7 19.52800] 29.9 29.9 39.3 35.0 20.6 - - - 453 453 54.0 8.7 8.7
8 21.96900] 30.8 30.8 40.4 35.0 22.3 - - - 49.0 49.0 54.0 5.0 5.0
9 24.41000] 31.4 31.4 40.1 36.6 22.7 - - - 48.1 48.1 54.0 5.9 5.9

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) =
Used Equipment: MHA-05, MHA-02, MCC-04+24, MPA-01, MRENT-09

*- not used or none

9.5 dB

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
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Radiated Spurious Emission (FHSS)

UL Apex Co., Ltd.

Head Office EMC Lab. No.2 Semi Anechoic Chamber

COMPANY : FUJITSU LIMITED REPORT NO : 24KE0300-HO
EQUIPMENT : Handheld Computer REGULATION : FCC Part 15 Subpart C 15.247(c)
MODEL : FHT401S3BW TEST DISTANCE : 3 and 1m
SAMPLE No. - DATE :2004/08/02
FCCID : Temperature :22deg.C
POWER :DC 3.6V Humidity 1 65%
Mode : Transmitting 2480MHz ENGINEER : Makoto Kosaka
EUT Position : Z-axis(Hor)/X-axis(Ver)
PK DETECT(S/A : RBW 1MHz and VBW 1MHz)
No. FREQ S/A READING ANT AMP |CABLE| ATT | Hi-Pass| dwell RESULT Limit MARGIN
HOR | VER | Factor [ GAIN [ LOSS Filter | Factor [ HOR | VER PK HOR | VER
[GHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss)
1 2.483500| 47.6 47.2 30.8 36.2 6.5 - - - 48.7 48.3 74.0 253 25.7
2 4.960000| 48.8 48.5 35.8 36.1 9.5 - - - 58.0 57.7 74.0 16.0 16.3
3 7.440000 40.3 39.9 38.2 35.7 12.0 - - - 54.8 54.4 74.0 19.2 19.6
4 9.920000] 41.1 40.2 37.0 36.3 14.1 - - - 55.9 55.0 74.0 18.1 19.0
Test distance 1meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss - Dfac)
5 12.40000] 40.1 40.0 423 35.5 15.7 - - - 53.1 53.0 74.0 20.9 21.0
6 14.88000| 40.1 40.4 43.0 35.0 17.1 - - - 55.7 56.0 74.0 18.3 18.0
7 17.36000] 41.1 41.6 45.4 352 19.0 - - - 60.8 61.3 74.0 13.2 12.7
8 19.84000| 42.4 423 39.9 353 20.9 - - - 58.4 583 74.0 15.6 15.7
9 22.32000| 41.6 41.7 40.7 35.1 22.4 - - - 60.1 60.2 74.0 13.9 13.8
10 24.80000) 42.1 42.1 40.2 36.7 22.9 - - - 59.0 59.0 74.0 15.0 15.0
AV DETECT(S/A : RBW 1MHz and VBW 10Hz)
No. FREQ S/A READING ANT AMP |CABLE| ATT | Hi-Pass| dwell RESULT Limit MARGIN
HOR | VER | Factor [ GAIN [ LOSS Filter | Factor [ HOR | VER AV HOR | VER
[GHz] [dBuV] [dB/m]| [dB] | [dB] | [dB] | [dB] | [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss)
1 2.483500| 35.1 34.8 30.8 36.2 6.5 - - - 36.2 359 54.0 17.8 18.1
2 4.960000| 35.1 352 35.8 36.1 9.5 - - - 443 44.4 54.0 9.7 9.6
3 7.440000 29.6 29.6 38.2 35.7 12.0 - - - 44.1 44.1 54.0 9.9 9.9
4 9.920000] 30.1 30.1 37.0 36.3 14.1 - - - 44.9 44.9 54.0 9.1 9.1
Test distance 1meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss - Dfac)
5 12.40000] 30.0 30.0 423 35.5 15.7 - - - 43.0 43.0 54.0 11.0 11.0
6 14.88000| 29.0 29.0 43.0 35.0 17.1 - - - 44.6 44.6 54.0 9.4 9.4
7 17.36000] 30.7 30.7 45.4 352 19.0 - - - 50.4 50.4 54.0 3.6 3.6
8 19.84000| 30.2 30.2 39.9 353 20.9 - - - 46.2 46.2 54.0 7.8 7.8
9 22.32000| 30.9 30.9 40.7 35.1 224 - - - 49.4 49.4 54.0 4.6 4.6
10 24.80000] 30.9 30.9 40.2 36.7 229 - - - 47.8 47.8 54.0 6.2 6.2

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) =
Used Equipment: MHA-05, MHA-02, MCC-04+24, MPA-01, MRENT-09

*- not used or none

9.5

dB

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Conducted Spurious Emission (FHSS)

Ch:Low

30MHz-1GHz

1GHz-5GHz

Dat e:

2. AUG 2004

13: 56: 38

® “RBW 100 kHz Marker 1 [T1 FXD| ® “RBW 100 kHz Marker 1 [T1 FXD]
= VBW 300 kHz -72.25 dBm * VBW 300 kHz -15.43 dBm
Ref -5 dBm “Att 10 dB SWr 100 s 565. 440000000 MHz Ref -5 dBm “At 10 dB SWr 400 ms 2. 400000000 GHz
Delta p [T1 EXD] ‘ Delta P [T1 FXD]
L1 - 10 . 31,46 dB
- 32| 980000000 M-z 3| 608000000 GHz
1k L L Delta 8 [T1 FXD]
N Vi ~29.03 dB
4| 808000000 GHz
-30 L Deltal [T1 ExO)
FxD - 35| 432 df o B -32, 21 dB
XD - 35 429 1 200000000 G'&
PRV
L o PRV
ext
exT
I 3
a 2
"0 2 1
" A B ot *
A AAAA AR ANAAAMAMAMAA LMl A n Vw\JM»
! AP bR Aot
[ %0
100 o
18RI
Start 30 ME 97 Miz/ Stop 1 Gz
Start 1 G 200 MHz/ Stop 5 Gz
Date: 2. AUG 2004  13: 55: 12
Date 2. AUG 2004 _13: 51: 30
® “RBW 100 kHz Marker 1 [T1 FxD] ® “RBW 100 kHz Marker 1 [T1 FXD]
= VBW 300 kHz -72.66 dBm * VBW 300 kHz -66.81 dBm
Ref -5 dBm “Att 10 dB SWr 500 ms 9. 460000000 GHz Ref -5 dBm “Att 10 dB SW 500 s 14. 960000000 GHz
Delta p [T1 FxD] 1 Delta R [T1 FXD]
= —70 A s -1 —SvTvTaE
3l 967020000 GHz 8 967020000 GHz
1Pk - 1Pk |-
A MAXH
-30 -30
FXD - 35| 432 dB FXD - 35| 432 dB|
+ -a0
PRV
[ -50 PRV
et ext
r -60
1
L7 2 AN AT
T ENEN PYT APUTIU WP Y| MR SYEWTPPRIWRYN VY S A o Yeatord
80 L
start 5 G 500 Mz/ Stop 10 G Start 10 Gz 500 Miz/ Stop 15 Gz
Date: 2. AUG 2004  13: 55: 35 et e: o ALG 2004 13: 55: 54
® “RBW 100 kHz WMarker 1 [T1 FxO] ® “RBW 100 kHz Marker 1 [T1 FXD]
* VBW 300 kiz -64.98 dem “ VBW 300 kHz -58.75 dBm
Ref -5 dBm “Att 10 dB SWr 500 s 19. 300000000 GHz Ref -5 dBm ‘At 10 dB SWr 500 ms 21. 220000000 GHz
Delta P [T1 FxD] Delta 2 [ T1 FXD] ‘
-0 =31, 66 dB rt =z a8
13| 967020000 GHz 18 967020000 GHz
1K - 1Pk [-20
M view
-30 L
FXD -35( 432 dl FXD -35.432 dBm
L -a0
| PRV PR
et
N ext
B T -60
WMWMMWM WWwWMMM
70 L7
r -80
-90 |
L |- 108
Start 15 G 500 Mz/ Stop 20 Gz
Start 20 Gt 500 Mz/ Stop 25 Gz
Date: 2. AUG 2004  13: 56: 18

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Spurious Emission (FHSS)
Ch:Mid

® “RBW 100 kHz Delta 2 [T1 FXD] ® *RBW 100 kHz Delta 4 [T1 FXD]
* VBW 300 kHz -42.31 dB * VBW 300 kHz -33.19 dB
Ref -5 dBm “Att 10 dB SWr 100 ns -36. 860000000 Mz Ref -5 dBm “Att 10 dB SWr 400 ns 527. 020000000 Mz
Marker| 1 [T1 FXD] ‘ Marker| 1 [T1 FXD]
- —7aT T8 aBm| - T ~T37 99
538 280000000 Mz 2| 440000000 GHz
Lex L L e L Delta p [T1 FXD]
MXH i Ew -32) 03 dB
2| 975020000 GHz
L L Delta B [T1 EXD]
FXD - 33 992 dB| FXD - 33 992 dB| -32.24 dB
4[ 199020000 GHz
L PRN L PRN
ExT ExT
4 2 3
Lo . L o4 4
L1 =] L
Start 30 Mz 97 Mriz/ Stop 1 Gz Start 1 Giz 400 Mriz/ Stop 5 Gz
Date: 2. AUG 2004 _14:02: 50 Date: 2. AUG 2004 _14:01:31
® “RBW 100 kHz Marker 1 [T1 FXD] ® “RBW 100 kHz Marker 1 [T1 FxD]
* VBW 300 kHz -72.67 dBm * VBW 300 kHz -66.80 dBm
Ref -5 dBm “Att 10 dB SWr 500 s 10. 000000000 GHz Ref -5 dBm “At 10 dB SWr 500 ms 13. 750000000 GHz
Delta p [T1 FxD] ] Delta p [T1 FxD]
= —38 68 U5 - =T 79 aE
8l 963140000 Grz 8l 963140000 Gz
1Pk - 1PK -
MXH i Ew
FXD - 33| 992 d FXD - 33| 992 d
L PRN | PRN
ExT ExT
1
L 7 L 7 A M A
oA A A, g A AL A NEHPRTRIRER P IFEVIVTN IV T WWWWMMJ
Start 5 Gz 500 MHz/ Stop 10 GHz Start 10 Gz 500 MHz/ Stop 15 Gz
Date: 2. AUG 2004 14:03: 23 Date: 2. AUG 2004 14:04: 03
® ~RBW 100 kHz NMarker 1 [T1 FXD] ® “RBW 100 kHz Marker 1 [T1 FXD]
* VBW 300 kHz -63.78 dBm * VBW 300 kHz -59.28 dBm
Ref -5 dBm “Att 10 dB SWF 500 ms 15. 390000000 GHz Ref -5 dBm “Att 10 dB SWr 500 s 21. 180000000 GHz
Delta p [T1 FXD] ‘ Delta P [T1 FXD] ‘
= —SzrzIOUm - —zoreU UE
13| 963140000 GHz 18/ 963140000 GHz
1Pk - 1Pk -
Vi Ew i Ew
FXD - 33| 992 d FXD -33.992 d
-a0 -40
L PRN L PRN
ExT N ExT
t WM g it
W " WWNW.‘WMA“‘} L, i
-80 -80
Start 15 Gz 500 Mz/ Stop 20 Gz Start 20 Gz 500 Mrz/ Stop 25 Gz
Date 2. AUG 2004 14:04: 28 Date 2. AUG 2004 14:04: 49

UL Apex Co., Ltd.

Head Office EMC Lab.
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Conducted Spurious Emission (FHSS)

Ch:High

® *RBW 100 kHz Marker 1 [T1 FXD] ® “RBW 100 kHz Delta 4 [T1 FXD]
* VBW 300 kHz -74.21 dBm * VBW 300 kHz -34.13 dB
Ref -5 dBm “Att 10 dB SWF 100 s 309. 360000000 MHz Ref -5 dBm *Att 10 dB SWE 400 ns 363. 140000000 NHz
Delta p [T1 FXD ” Marker 1 [T1 FXD] "
r = B 1o 3 P
29| 000000P00 Mz 2. 480000000 GHz
e L e b Delta 2 [T1 FXD
MAXH = -38 11 dB
2.843140000 GHz
L L Delta 3 [T1 EXD]
FXD - 33| 189 dBy FXD - 33 182 dB 6—ds
4. 083140000 GHz
L L-a0
L PRN . PRN
ExT ExT
-60 -60
4 3
L | o4 2 4
7 - 7
” At AL A A A AR ANRA TWIT PPy PRV WY Aol AN ne]
L L-s0
L L-o0
1B 18|
Start 30 Mz 97 MHz/ Stop 1 Gz Start 1 GHz 400 MHz/ Stop 5 Gz
Date 2. AUG 2004 _14:11:05 Date 2. AUG 2004 _14:09: 59
® “RBW 100 kHz Marker 1 [T1 FXD] ® “RBW 100 kHz Marker 1 [T1 FXD]
* VBW 300 kHz -72.40 dBm * VBW 300 kHz -66.26 dBm
Ref -5 dBm “Att 10 dB SWF 500 s 8. 690000000 GHz Ref -5 dBm “Att 10 dB SWr 500 s 13. 970000000 GHz
Delta P [T1 FKD] Delta 2 [T1 FxD
r —A4[ T3 a5 10 -42,69 dB
4 999000p00 GHz 9. 999000000 GHz
1Pk - 1Pk
viEw Vi Ew
FxD - 33| 189 dB| FxD - 33| 180 dp|
L -40
50 PR L PRN
ExT et
L -60
1
L 4 70 M
WMWWWWMMWW Pt AU AN, LA At M A
80 L
L -0
Start 5 ow 500 M/ Stop 10 Gz Start 10 Gz 500 MHz/ Stop 15 Gz
Date: 2. AUG 2004 _14:11: 29 Dat e: 2. AUG 2004 14:11:51
® “RBW 100 kHz Marker 1 [T1 FXD] ® “RBW 100 kHz Marker 1 [T1 FXD]
* VBW 300 kHz -64.42 dBm * VBW 300 kHz -59.83 dBm
Ref -5 dBm “Att 10 dB SWF 500 s 17. 900000000 GHz Ref -5 dBm “Att 10 dB SWF 500 s 21.190000000 GHz
Delta P [T1 FKOI Delta 2 [T1 FxDl
0 =33/ 72 dB 10 =31,33 dB
14| 999000p00 GHz 19. 999000000 GHz
1Pk 1Pk
viEW Vi EW
L L-30
FXD - 33| 189 dBm FXD - 33 189 dB|
L t-40
50 PRN 5o PRN
ExT ExT
1
] i WMM WWJMMMWMW
v |, M%\A N TN |70
o
L t-s0
-0 -90
Start 15 Gz 500 MHz/ Stop 20 Gz Start 20 Gz 500 MHz/ Stop 25 GHz
Dat e: 2. AUG 2004 _14:12:15 Date: 2. AUG 2004 _14:12:38

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted emission Band Edge compliance (FHSS)

Hopping on (Ch:Low)

Hopping on (Ch:High)

*RBW 300 kHz Delta 4 [T1 FXD

®

®

*RBW 100 kHz Marker 2 [T1 FXD

2| 397160000 GHz
-0

“VBW1 Mz 20.05 dB “ VBW 300 kHz -58.53 dBm
Ref -5 dBm “Att 10 dB SWr 2.5 ns 2.406880000 GHz Ref -5 dBm “Att 10 dB SWr 2.5 s 2.484500000 GHz
Marker| 1 [T1 FXD| " Marker| 1 [T1 FXD| ]
r T ~I37 88 B 1o T —I37Z9 aBm|
4000 2| 480020000 GHz

Lok L rm rvgm& | Lk b Marker| 3 [T1 FXD]
VIEW / V VT -¥3db al ViEwW \ -60] 90 dBm|
0} 000000000 atHz 2| 483500000 GHz

Marker| 3 [T1 EXD] ) 30 Marker| 4 [T1 EXD]
FXD - 33, 889 dB ] -59,90 dBy FXD - 33, 291 dBf -31,28 dBm|

2| 478500000 GHz

2
3
. AV BN
W Y f
MWW - ey
L L 8o
- 90
= 1R = 1B
Center 2.398 GHz 2 MHz/ Span 20 MHz Center 2.4835 GHz 1 MHz/ Span 10 MHz

Dat e: 2. AUG 2004 14:22:35

Dat e:

2. AUG 2004 14: 25:47

Hopping off (Ch:Low)

Hopping off (Ch:High)

*RBW 300 kHz Marker 3 [T1 FXD]
*VBW 1 Mz -58.38 dBm

*RBW 100 kHz Delta
* VBW 300 kHz

2 [T1 FXD]
-24.27 dB

Ref -5 dBm “Att 10 dB SWr 2.5 s 2.397160000 GHz Ref -5 dBm “Att 10 dB SWr 2.5 s 2.483518000 GHz
Marker| 1 [ T1 FXD] ‘l Marker| 1 [ T1 FXD] |
~T37 93 a8l 10 —T37TZ dBm|
2| 402000000 GHz 2| 479998000 GHz
1PK [-20 rker| 2 [TQSF:OD] B 1Pk |-20
VI EW %% VI EW
2| 400000000 GHz
t- 30
FXD - 33 939 d ] \ ]cxo -33\129 d
R oo
50 \ PRN 5o \/ PRN
5 oxr /“N\ 2 oxr
il N M WM 50 " N A
/V\r’\/ “ \ \\&JJ \J\JJ\.\
Lo A N -
yj Y v h T M A
-80 -80
- 90
Center 2.398 GHz 2 MHz/ Span 20 Mz Center 2.4835 GHz 1 MHz/ Span 10 Mz
Dat e: 2. AUG 2004 _14: 20: 36 Date: 2. AUG 2004 14:18: 41

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
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99% Occupied Bandwidth(FHSS)

® :RBWlNHz Marker 1 [T1 OBW
Ref -5 dBm At 10 dB VS:]\I'Vg ’;“‘ZNE 2.443;;?032 dG-Bi;"
- : A
ot ] Tenp 2| [T1_<1:x:v\120 S;E;“
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
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[DSSS and other forms of modulation]

6dB Bandwidth(DSSS and other forms of modulation)

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Measurement Room

COMPANY : FUJITSU LIMITED REGULATION . Fec Partl5 Subpart C 15.247(a)(2
EQUIPMENT : Handheld Computer TEST DISTANCE To-
MODEL : FHT401S3BW DATE : 16/08/2004
S/N - TEMPERATURE : 25deg.C
POWER DC3.6V HUMIDITY : 51%
MODE Tx (IEEE802.11b, 11Mbps) ENGINEER : Hiroka Umeyama
Ch Freq. 6dB Bandwidth| Limit
[MHZz] [MHZz] [kHz]
Low 2412.0 8.480 500.0
Mid 2437.0 8.760 500.0
High 2462.0 8.440 500.0
UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)
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6dB Bandwidth(DSSS and other forms of modulation)

.
. .
Ch:Low Ch:Mid
® * RBW 100 kHz Marker 1 [Ti] ® * RBW 100 kHz Marker 1 [Ti]
* VBW 300 kHz -9.59 dBm * VBW 300 kHz -10.86 dBm
Ref -5 dBm *Att 10 dB SWF 2.5 ms 2.412440000 GHz Ref -5 dBm *Att 10 dB SWr 2.5 2.437440000 GHz
-5 nds [ Th] 6,00 dB -5 ndB [T 6,00 dB
1 BW 8| 480000000 M+z BW 8| 760000000 M+z
v Tenp 1| [T1 ndg] L 10 1 Tenp_1/ [T1 _ndB]
_‘U\J\“'{\J\‘M\N - 58, 08 dBm - 58, 09 dBm)
1 PK 1 PK
X L\(\N,\‘ 2| 402860000 GHz X 2 432600000 GHz
-15 2[ [T1 ndB] -15 T mp 2[ [ T1 ndB]
-15,56 dBny -17,07 dBm|
2 M 16360000 GHz 2 441360000 GHz
L | \ I
U
/\f \’\4 PRN “\ PRN
T I 30 T
-35 -35
5
55 \ \
Center 2.412 Gz 2 Mz/ Span 20 Mz Center 2.437 GHz 2 Mz/ Span 20 Mz
Dat e: 16. AUG 2004 17:11: 30 Dat e: 16. AUG 2004 _18: 06: 02
JIXS
Ch:High
® * RBW 100 kHz Marker 1 [Ti]
* VBW 300 kHz -9.05 dBm
Ref -5 dBm *Att 10 dB SWF 2.5 ms 2.462440000 GHz
-5 nds [ Th] 6,00 dB
1 BW 8| 440000000 M+z
n Tenp 1 [T1 ndB}
. MW\JW\J‘, _50. 87 dBn|
X g 2| 452000000 GHz
15 2 [ T1 ndB]
-15, 25 dBny
%;50000 GHz
-20
PRN
30 EXT
-35,
55 k
Center 2.462 GHz 2 Mz/ Span 20 Mz
Dat e: 16. AUG 2004 17: 24: 42

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Maximum Peak OutPut Power (DSSS and other forms of modulation)

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Measurement Room

COMPANY : FUJITSU LIMITED REGULATION : Fcc Partl5 Subpart C 15.247(b)(3)
EQUIPMENT : Handheld Computer TEST DISTANC : -
MODEL : FHT401S3BW DATE : 02/08/2004
S/N :- TEMPERATURE: 27deg.C
POWER . DC3.6V HUMIDITY : 59%
MODE : Tx (IEEE802.11b, 11Mbps) ENGINEER : Hiroka Umeyama

Ch Freq. S/A Cable | Atten. | Result | Limit | Margin

Reading Loss (1W)
[MHz] [dBm] [dB] [dB] | [dBm] | [dBm] | [dB]

Low [2412.0 6.92 1.57 | 10.00 | 18.49 | 30.00 | 11.51

Mid |2437.0 5.49 1.63 | 10.00 | 17.12 | 30.00 | 12.88

High |2462.0 5.19 1.59 | 10.00 | 16.78 | 30.00 | 13.22

Sample Calculation:
Result = Reading + Cable Loss + Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Maximum Peak OutPut Power (DSSS and other forms of modulation)

Ch:Low

. .
Ch:Mid
*RBW 1 MHz Marker 1 [T1] *RBW 1 MHz Marker 1 [T1]
* VBW 3 Mz -59.10 dBm * VBW 3 Mz -59.72 dBm
Ref 10 dBm *Att 20 dB SWr 2.5 ns 2.437000000 GHz Ref 10 dBm *Att 20 dB SWr 2.5 ns 2.412000000 GHz
° e I ° | o~
-10 -10
1K 7 N 1ek [120 7 I\
MAXH [ MAXH |- 30
L s a0 )
Lorgopes! o |
-70 (o0) -70 (o0)
L e i L go—d i
Center 2.412 GHz 5 MHz/ Span 50 Mz PRN Center 2.437 GHz 5 Miz/ Span 50 Mz PRN
Tx Channel ExT Tx Channel ExT
Bandwi dt h 40 Mz Bandwi dt h 40 MHz
Ref erence 0.00 dBm Power 6.92 dBm Ref erence 0.00 dBm Power 5.48 dBm

Dat e: 2. AUG 2004 16:47:53

Dat e: 2. AUG 2004 16: 43: 23
Ch:High

(g
® “RBW 1 Mz Marker 1 [T1]

* VBW 3 Miz
Ref 10 dBm

-3.42 dBm
*Att 20 dB SWr 2.5 s 2. 461800000 GHz
° [~
“10 B
ek [
MAXH |- 30
-50 //’—' "\
70 o
] |
Center 2.462 GHz 5 MHz/ Span 50 Mz PRN
Tx Channel EXT
Bandwi dt h 40 MHz
Ref erence 0.00 dBm Power 5.19 dBm

Dat e:

2. AUG 2004 _16: 45: 50

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Radiated Spurious Emission(DSSS and other forms of modulation )

DATA OF RADIATED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.1 Semi Anechoic Chamber
Date : 2004/08/11 21:38:56

Applicant : FUJITSU LIMITED Report No. : 24KE0300-HO
Kind of EUT : Handhe ld Computer Power : DC3. 6V

Mode! No. : FHT401S3BW Temp°C/Humi%  : 23 / 65

Serial No. D= Operator : Hiroka Umeyama

Mode / Remarks : W-LAN Tx2412 Max-axis (Hori:Z / Ver:X)
LIMIT : FCC15C §15.247(c) 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. : Ug:g‘égt‘al
B/l < P DATA >> 3 Horizontal
80
70
60
50 i
40
30
20 ? % qﬁ il % ?
10 ?
0
30M 50M T0M 100M 200M 300M 500M 700M
Frequency[Hz]
No.  FREQ RESEING FAé%R LOSS GAIN RESULT ~ LIMIT MARGIN  ANTENNA TABLE
[MHz] [dBuV]  [dB/m] [dB] [dB]  [dBuV/m] [dBuV/m] [dB] [om] [DEG]
———- Horizontal ————
1 113. 351 22.9 12.1 8.1 21.7 15.4 43.5 28.1 286 98
2 157.433 22.8 15.1 8.7 21.6 19.0 43.5 24.5 132 157
3 195.451 22.1 16.7 9.3 27.4 21.3 43.5 22.2 100 236
4 288.003 21.5 19.8  10.0 27.2 24.1 46.0 21.9 118 115
5 325. 750 21.6 15.3 10.0 27.5 19.4 46.0 26.6 250 47
6 336.068 21.7 15.7  10.1 27.5 20.0 46.0 26.0 219 23
7 384.000 22.4 17.6 10.7 27.6 23.1 46.0 22.9 100 285
8  501.152 23.0 179 11.2 28.4 23.1 46.0 22.3 100
9 576.000 23.0 19.1 1.5 28.8 24.8 46.0 21.2 100 201
10 816.005 23.3 21.7 12,7 28.7 29.0 46.0 17.0 100 84
-—— Vertical -——
1" 113. 351 23.3 12.1 8.1 21.7 15.8 43.5 21.7 100 194
12 157.432 23.9 15.1 8.7 21.6 20.1 43.5 23.4 100 202
13 195.451 22.1 16.7 9.3 21.4 21.3 43.5 22.2 100 84
14 288. 004 22.1 19.8 10.0 27.2 24.7 46.0 21.4 100 39
15 325.750 21.6 16.3  10.0 27.5 19.4 46.0 26.6 100 42
16 336. 068 21.6 15.7 10.1 21.5 19.9 46.0 26.1 194 286
17 384.003 21.8 176 10.7 27.6 22.5 46.0 23.5 100 172
18 501.151 23.1 179 11.2 28.4 23.8 46.0 22.2 100 327
19 576.001 23.4 19.1 11.5 28.8 25.2 46.0 20.8 100 169
20 816.016 23.2 21.7 12.7 28.17 28.9 46.0 17.1 100 201

CHART:WITHOUT FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN
CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — AMP. GAIN Page:

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Radiated Spurious Emission(DSSS and other forms of modulation)

DATA OF RADIATED EMISSION TEST

UL Apex Co.,

[td. Head Uffice ENC Lab. No.1 Semi Anechoic Chamber

Date : 2004/08/11 23:14:02
Applicant - FUJITSU LIMITED Report No. : 24KE0300-HO
Kind of EUT : Handheld Computer Power : DC3. 6
Model No. : FHT401S3BW Temp°C/Humi‘% 123/ 65
Serial No. D= Operator : Hiroka Umeyama

Mode / Remarks
LIMIT : FCC15C §15.247(c) 3m, below 1GHz:QP, above 1GHz:AV

© W-LAN Tx2437 Max-axis(Hori:Z / Ver:X)

Except for the data below : adequate margin data below the limits. — Ug:ifgg}“
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
80
70
60
50 (
40
30 L?*f
20 (‘) %? ¥
10 §
0
30M 50M 70M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
No.  FREQ RESIF)’ ING FAS%R LOSS GAIN RESULT ~ LIMIT  MARGIN ANTENNA  TABLE
[MHz] [dBuV]  [dB/m] [dB] [dB]  [dBuV/m] [dBuV/m] [dB] [om] [DEG]
————— Horizontal ————-
1 113. 351 23.0 12.1 8.1 21.7 15.5 43.5 28.0 286 98
2 157.433 22.8 15.1 8.7 27.6 19.0 43.5 24.5 132 157
3 288. 003 21.4 19.8 10.0 27.2 24.0 46.0 22.0 118 115
4 336. 068 21.5 15.7 10.1 27.5 19.8 46.0 26.2 219 23
5 501.152 23.1 17.9 11.2 28.4 23.8 46.0 22.2 100 285
6 816. 005 23.3 21.7 12.7 28.7 29.0 46.0 17.0 100 84
————— Vertical ———
7 113. 351 23.4 12.1 8.1 27.7 15.9 43.5 27.6 100 194
8 157.432 24.0 15.1 8.7 27.6 20.2 43.5 23.3 100 202
9 288.004 22.1 19.8 10.0 27.2 24.7 46.0 21.3 100 39
10 336. 068 21.6 15.7 10.1 27.5 19.9 46.0 26.1 194 286
11 501. 151 23.0 17.9 1.2 28.4 23.7 46.0 22.3 100 321
12 816.016 23.2 21.7 12.7 28.7 28.9 46.0 17.1 100 201

CHART:WITHOUT FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL
CALCULATION : READING + ANT FACTOR + LOSS(CABLE+ATTEN.) - AMP.GAI

,N300MHZ—1000MHZ LOGPERIODIC, 1000MHz- HORN
age:

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Radiated Spurious Emission(DSSS and other forms of modulation)

DATA OF RADIATED EMISSION TEST

pex Co., Ltd. Head Office EMC Lab. No.1 Semi Anechoic Chamber
Date : 2004/08/12 00:44:37

Applicant : FUJITSU LIMITED Report No. : 24KE0300-HO
Kind of EUT : Handheld Computer Power : DC3. 6V

Mode! No. - FHT401S3BW Temp°C/Humi% 123/ 65

Serial No. D= Operator : Hiroka Umeyama

Mode / Remarks : W-LAN Tx2462 Max-axis(Hori:Z / Ver:X)
LIMIT : FCC15C §15.247(c) 3m, below 1GHz:QP, above 1GHz:AV

Except for the data below : adequate margin data below the limits. _ Ug:{z‘ggt‘al

 LeBuv/m << QP DATA >> % forironta!
80
70
60
50 (
40
30
20 P EF T
10 ?

0

30M 50M 70M 1000 200M 300M 0 O oy THe]

No.  FREQ REAE ING FAA¥TR LOSS GAIN RESULT ~ LIMIT  MARGIN ANTENNA  TABLE
Ql CTO
[MHz] [dBuV]  [dB/m] [dB] [dB]  [dBuV/m] [dBuV/m] [dB] [em] [DEG]

————— Horizontal ——-—
1 113. 351 22.8 12.1 8.1 27.7 15.3 43.5 28.2 286 98
2 157.433 22.5 15.1 8.7 21.6 18.7 43.5 24.8 132 157
3 288.003 21.5 19.8 10.0 27.2 241 46.0 21.9 118 115
4 336. 068 21.7 15.17 10.1 27.5 20.0 46.0 26.0 219 23
5 501. 152 23.0 17.9 11.2 28.4 23.7 46.0 22.3 100 285
6 816. 005 23.3 21.17 12.7 28.7 29.0 46.0 17.0 100 84
————— Vertical -——
7 113. 351 23.6 12.1 8.1 27.7 16.1 43.5 27.4 100 194
8 157.432 23.7 15.1 8.7 27.6 19.9 43.5 23.6 100 202
9 288.004 22.2 19.8 10.0 27.2 24.8 46.0 21.2 100 39
10 336. 068 21.6 15.7 10.1 27.5 19.9 46.0 26.1 194 286
11 501. 151 22.9 17.9 11.2 28.4 23.6 46.0 22.4 100 327
12 816.016 23.0 21.7 12.7 28.7 28.7 46.0 17.3 100 201

CHART:WITHOUT FAGTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz—-1000MHz LOGPERIODIC, 1000MHz— HORN
CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — AMP.GAIN Page:

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Radiated Spurious Emission(DSSS and other forms of modulation)

COMPANY : FUJITSU LIMITED REPORT NO : 24KE0300-HO
EQUIPMENT : Handheld Computer REGULATION  : FCC Part 15 Subpart C 15.247(c)
MODEL : FHT401S3BW TEST DISTANCE : 3 and 1m
SAMPLE No. - DATE :2004/08/16
Temperature :25deg.C
POWER :DC 3.6V Humidity 1 60%
Mode : Transmitting 2412MHz ENGINEER : Hiroka Umeyama
EUT Position : Z-axis(Hor)/X-axis(Ver)

PK DETECT(S/A : RBW 1MHz and VBW 1MHz)

No. FREQ S/A READING ANT AMP | CABLE| ATT | Hi-Pass| dwell RESULT Limit MARGIN

HOR | VER | Factor | GAIN | LOSS Filter | Factor [ HOR | VER PK HOR | VER
[GHz] [dBuV] [dBm]| (4] | [aB] | [aB] | (48] | (4B [dBuV/m] [dBuV/m] [dB]
Test distance 3meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss)
1 2.390000] 46.0 45.1 30.7 36.3 5.6 - - - 46.0 45.1 74.0 28.0 289
2 2.400000] 58.4 557 30.7 36.3 5.6 - - - 58.4 55.7 74.0 15.6 18.3
3 4.824000] 43.2 42.8 352 36.1 8.2 - 1.0 - 515 51.1 74.0 225 229
4 7.236000f 42.1 42.4 377 35.6 10.2 - - - 54.4 54.7 74.0 19.6 19.3
5 9.648000f 43.5 43.1 37.1 36.3 11.9 - - - 56.2 55.8 74.0 17.8 18.2
Test di 1meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss - Dfac)

6 12.06000] 43.4 42.7 40.8 357 13.5 - - - 52.5 51.8 74.0 21.5 222
7 14.47200] 42.6 43.5 423 34.6 14.8 - - - 55.6 56.5 74.0 18.4 175
8 16.88400] 41.9 41.9 46.4 355 16.6 - - - 59.9 59.9 74.0 14.1 14.1
9 19.29600] 43.2 42.0 41.8 349 18.0 - - - 58.6 574 74.0 154 16.6
10 21.70800f 43.9 44.2 40.9 353 19.7 - - - 59.7 60.0 74.0 14.3 14.0
11 24.12000f 43.7 43.5 41.1 36.0 20.6 - - - 59.9 59.7 74.0 14.1 143

AV DETECT(S/A : RBW IMHz and VBW 10Hz)

No. FREQ S/A READING ANT AMP [CABLE| ATT | Hi-Pass| dwell RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS Filter | Factor | HOR | VER AV HOR | VER
[GHz] [dBuV] [dB/m] | [dB] | [aB] | [dB] | [dB] | [dB] [dBuV/m] [dBuV/m] [dB]
Test di 3meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss)
1 2.390000] 33.4 324 30.7 36.3 5.6 - - - 334 324 54.0 20.6 21.6
2 2.400000] 48.3 45.2 30.7 36.3 5.6 - - - 48.3 45.2 54.0 5.7 8.8
3 4.824000] 30.4 30.3 352 36.1 82 - 1.0 - 38.7 38.6 54.0 153 15.4
4 7.236000] 30.0 30.0 37.7 35.6 10.2 - - - 42.3 42.3 54.0 1.7 1.7
5 9.648000] 30.2 30.2 37.1 36.3 11.9 - - - 42.9 429 54.0 11.1 11.1
Test distance Imeters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss - Dfac)
6 12.06000f 35.1 30.2 40.8 35.7 13.5 - - - 44.2 393 54.0 9.8 14.7
7 14.47200] 29.7 29.7 423 34.6 14.8 - - - 42.7 42.7 54.0 113 1.3
8 16.88400] 293 29.3 46.4 355 16.6 - - - 47.3 47.3 54.0 6.7 6.7
9 19.29600]  30.5 29.0 41.8 349 18.0 - - - 45.9 44.4 54.0 8.1 9.6
10 21.70800f 30.9 30.7 40.9 353 19.7 - - - 46.7 46.5 54.0 7.3 7.5
11 24.12000f 30.6 30.6 41.1 36.0 20.6 - - - 46.8 46.8 54.0 7.2 7.2
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) = 9.5 dB

Used Equipment: MHA-05, MHA-02, MCC-04+24, MPA-01, MRENT-09
* - not used or none

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)
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Radiated Spurious Emission(DSSS and other forms of modulation )

UL Apex Co., Ltd.
Head Office EMC Lab. No.l Semi Anechoic Chamber

COMPANY : FUJITSU LIMITED REPORT NO : 24KE0300-HO

EQUIPMENT : Handheld Computer REGULATION  : FCC Part 15 Subpart C 15.247(c)

MODEL : FHT401S3BW TEST DISTANCE : 3 and Im

SAMPLE No. - DATE :2004/08/16

Temperature : 25deg.C

POWER :DC 3.6V Humidity 1 60%

Mode : Transmitting 2437MHz ENGINEER : Hiroka Umeyama

EUT Position : Z-axis(Hor)/X-axis(Ver)

PK DETECT(S/A : RBW 1MHz and VBW 1MHz)

No. FREQ S/AREADING | ANT | AMP [CABLE| ATT | Hi-Pass| dwell RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS Filter | Factor | HOR | VER PK HOR | VER
[GHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss)
1 4.874000 43.4 42.5 354 36.1 8.2 - 1.0 - 51.9 51.0 74.0 22.1 23.0
2 7.311000] 42.9 43.2 37.9 35.7 10.3 - - - 554 55.7 74.0 18.6 18.3
3 9.748000] 43.2 42.6 37.0 363 12.0 - - - 55.9 553 74.0 18.1 18.7
Test distance 1meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss - Dfac)

4 12.18500 42.9 43.6 41.4 35.6 13.6 - - - 52.8 53.5 74.0 21.2 20.5
5 14.62200] 43.0 42.4 42.6 34.8 15.0 - - - 56.3 55.7 74.0 17.7 18.3
6 17.05900] 41.8 41.9 46.6 354 16.6 - - - 60.1 60.2 74.0 13.9 13.8
7 19.49600] 423 42.4 41.2 349 18.1 - - - 572 573 74.0 16.8 16.7
8 21.93300f 453 45.1 41.0 35.0 19.9 - - - 61.7 61.5 74.0 123 12.5
9 24.37000] 432 43.3 41.2 36.6 20.7 - - - 59.0 59.1 74.0 15.0 14.9

AV DETECT(S/A : RBW 1MHz and VBW 10Hz)

No. FREQ S/AREADING | ANT | AMP [CABLE| ATT | Hi-Pass| dwell RESULT Limit MARGIN
HOR | VER [ Factor | GAIN | LOSS Filter | Factor [ HOR | VER AV HOR | VER
[GHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss)
1 4.874000f 30.1 30.2 354 36.1 8.2 - 1.0 - 38.6 38.7 54.0 154 153
2 7.311000] 30.1 303 37.9 35.7 10.3 - - - 42.6 42.8 54.0 114 11.2
3 9.748000] 30.2 29.9 37.0 36.3 12.0 - - - 42.9 42.6 54.0 11.1 11.4
Test distance 1meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss - Dfac)

4 12.18500f 30.1 30.2 41.4 35.6 13.6 - - - 40.0 40.1 54.0 14.0 13.9
5 14.62200] 30.0 1.0 42.6 34.8 15.0 - - - 433 143 54.0 10.7 39.7
6 17.05900] 28.9 334 46.6 354 16.6 - - - 47.2 51.7 54.0 6.8 2.3
7 19.49600] 29.1 29.1 41.2 349 18.1 - - - 44.0 44.0 54.0 10.0 10.0
8 21.93300f 32.1 325 41.0 35.0 19.9 - - - 48.5 48.9 54.0 5.5 5.1
9 24.37000] 334 30.1 41.2 36.6 20.7 - - - 49.2 45.9 54.0 4.8 8.1

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
9.5 dB

Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) =

Used Equipment: MHA-05, MHA-02, MCC-04+24, MPA-01, MRENT-09

* - not used or none

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MFO060b(10.04.03)
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Radiated Spurious Emission(DSSS and other forms of modulation)

UL Apex

Co., Ltd.

Head Office EMC Lab. No.1 Semi Anechoic Chamber

COMPANY : FUJITSU LIMITED REPORT NO : 24KE0300-HO

EQUIPMENT : Handheld Computer REGULATION : FCC Part 15 Subpart C 15.247(c)

MODEL : FHT401S3BW TEST DISTANCE : 3 and Im

SAMPLE No. - DATE :2004/08/16

Temperature : 25deg.C

POWER :DC 3.6V Humidity 1 60%

Mode : Transmitting 2462MHz ENGINEER : Hiroka Umeyama

EUT Position : Z-axis(Hor)/X-axis(Ver)

PK DETECT(S/A : RBW 1MHz and VBW 1MHz)

No. FREQ S/A READING ANT AMP | CABLE| ATT | Hi-Pass| dwell RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS Filter | Factor | HOR | VER PK HOR | VER
[GHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss)
1 2.483500 47.2 455 30.8 36.2 5.6 - - - 474 45.7 74.0 26.6 283
2 4.924000| 42.5 42.8 35.7 36.1 8.2 - 1.0 - 51.3 51.6 74.0 22.7 224
3 7.386000| 43.1 429 38.1 357 10.3 - - - 55.8 55.6 74.0 18.2 18.4
4 9.848000] 43.1 429 37.0 36.3 12.0 - - - 55.8 55.6 74.0 18.2 18.4
Test distance 1meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss - Dfac)

5 12.31000| 43.5 435 41.9 35.6 13.6 - - - 53.9 53.9 74.0 20.1 20.1
6 14.77200| 43.2 429 42.8 349 15.1 - - - 56.7 56.4 74.0 173 17.6
7 17.23400| 42.0 42.0 459 35.3 16.6 - - - 59.7 59.7 74.0 143 14.3
6 19.69600| 42.3 42.8 41.2 352 18.2 - - - 57.0 57.5 74.0 17.0 16.5
7 22.15800] 44.0 43.6 41.3 35.0 20.0 - - - 60.8 60.4 74.0 13.2 13.6
10 24.62000) 43.5 44.6 413 36.8 20.8 - - - 59.3 60.4 74.0 14.7 13.6

AV DETECT(S/A : RBW 1MHz and VBW 10Hz)

No. FREQ S/AREADING | ANT | AMP | CABLE| ATT | Hi-Pass | dwell RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS Filter | Factor | HOR | VER AV HOR | VER
[GHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss)
1 2.483500| 33.9 322 30.8 36.2 5.6 - - - 34.1 324 54.0 19.9 21.6
2 4.924000| 29.4 29.4 35.7 36.1 8.2 - 1.0 - 382 38.2 54.0 15.8 15.8
3 7.386000] 30.1 337 38.1 357 10.3 - - - 42.8 46.4 54.0 11.2 7.6
4 9.848000f 29.9 29.9 37.0 363 12.0 - - - 42.6 42.6 54.0 11.4 11.4
Test distance 1meters (RESULT=Reading + ANT Factor - Amp Gain + Cabele Loss - Dfac)

5 12.31000| 30.0 30.1 41.9 35.6 13.6 - - - 404 40.5 54.0 13.6 13.5
6 14.77200| 29.7 29.6 42.8 349 15.1 - - - 43.2 43.1 54.0 10.8 10.9
7 17.23400| 28.9 28.8 45.9 353 16.6 - - - 46.6 46.5 54.0 74 7.5
6 19.69600| 29.3 294 41.2 352 18.2 - - - 44.0 44.1 54.0 10.0 9.9
7 22.15800[ 30.7 30.7 413 35.0 20.0 - - - 47.5 475 54.0 6.5 6.5
10 24.62000] 31.0 31.0 413 36.8 20.8 - - - 46.8 46.8 54.0 7.2 7.2

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
Test Distance 1.0m : Distance Factor(Dfac) = 20log(3/1.0) =
Used Equipment: MHA-05, MHA-02, MCC-04+24, MPA-01, MRENT-09

* - not used or none

9.5

dB

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MFO060b(10.04.03)
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Conducted Spurious Emission(DSSS and other forms of modulation)
Ch : Low

® “RBW 100 kiz Delta 3 [T1 FxD| ® “REW 100 kHz Marker 2 [T1 FXD]
* VBW 300 kHz -34.58 dB * VBW 300 kHz -72.98 dBm
Ref -5 dBm “Att 10 dB SWr 100 ns 677. 960000000 M-z Ref -5 dBm “Att 10 dB SWr 400 s 3.952000000 GHz
Marker 1 [T1 FXD] ‘ Marker 1 [T1 FxD] |
- —7705aBm e =~} 7|
1. 000000000 GHz 2. 41600000 GHz
e Marker 2 [T1 FXD] e
N ~77.64 dom Les
0. 000000000 akz
=30 [FXD - 30| 868 dBm =30 FXD - 30, 868 dBm
B PRV B PRN
ext Bxt
3
70 70 u/} 2
P Mk AL bAoA A o N AP s AR A
| = 1omi | - 1om1
Start 30 Mi 97 Mz/ Stop 1 Gz Start 1 Gz 400 MHz/ Stop 5 Gz
Date 16. AUG 2004 _18: 25: 39 Date 16. AUG 2004 _18: 25: 16
® “RBW 100 kHz Delta 3 [T1 FXD| ® “RBW 100 kHz Delta 3 [T1 FXD]
* VBW 300 kHz -41.81 dB * VBW 300 kHz -35.78 dB
Ref -5 dBm “Att 10 dB SWr 500 s 9.810000000 GHz Ref -5 dBm “Att 10 dB SWr 500 ns 13. 730000000 GHz
Narker| 1 [T1 X0l Marker 1 [T1 x|
v —75 a7 am . = &—aBm
5/ 000000p00 GHz 10. 000000P00 GHz
o Marker| 2 [T1 FXD] 1 ek |-20 Mar ker| 2 [T;5F:SD] -
Yo ~76] 44 dbi ViEw - my
s|. 000000hoO Gz 10. 000000p00 GHz
L e xo——s0l-s08—H = FxD—=30FBes
PRN
-50 PRV L
ExT et
-60 I
3
7. bt bl
-70 3 N J ks
3 L Y O P T Lo At ey
TV VRV GRRPA YR X RSTY T SURPETR PRV PR TR ! L
-850
-90
Start 10 Gz 500 Miz/ Stop 15 Gz
Start 5 Gz 500 MHz/ Stop 10 Gz
Date 16. AUG 2004  18: 26: 20
Dat e: 16. AUG 2004 _18: 25: 57
® “RBW 100 kHz Delta 3 [T1 FXD] ® “RBW 100 kHz Delta 3 [T1 FxD
* VBW 300 kHz -33.94 dB * VBW 300 kHz -20.75 dB
Ref -5 dBm ‘ALt 10 dB SW 500 ns 17. 980000000 GHz Ref -5 dBm “Att 10 dB SWr 500 ms 21.170000000 GHz
Marker 1 [T1 FXD] ‘ Marker 1 [T1 FxD] 1*
= —e570aBm . —&s[ZTaBm|
15. 000000000 GHz 20. 000000P0O0 GHz
L Marker 2 [T1 FxDl 1o |20 rerker 2 I s s
Lo ~68. 70 dom i ew - m)
15. 000000000 GHz 20. 000000p0O0 GHz
= <o S F
-a0 =
B PRV 50 PRN
exr
ext s
ANy, AN AN, B s TV S S, Vs P W
y Mtk
| -850
Start 20 Gz 500 Miz/ Stop 25 Gz
Start 15 Gz 500 Mrz/ Stop 20 Gz
Date 16. AUG 2004  18: 27: 01
Date 16. AUG 2004 _18: 26: 42

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Conducted Spurious Emission(DSSS and other forms of modulation)

Ch : Mid

® *RBW 100 kHz Delta 3 [T1 FXD ® “RBW 100 kHz Marker 2 [T1 FXD]
* VBW 300 kHz -36.04 dB * VBW 300 kHz -69.24 dBm
Ref -5 dBm “Alt 10 dB SWr 100 s 697. 360000000 MHz Ref -5 dBm “ALt 10 dB SWr 400 s 4. 485036000 GHz
Marker[1 [T1 X0l | . Marker| 1 [ T1 FXD] |
- —76[ 53 10 —Tzr 79 aBm|
1{ 000000p00 GHz 2| 437036000 Gz
L e b Marker| 2 [T1 FxD) L
MAXH - 76 39 dBy =
0| 000000p00 akHz
F Lz
FXD - 32 487 di FXD - 32. 487 di
L PRN | oo PRV
ExT [oves
3 2
L7 4 L. 70
A AU R A~ e A W) fRIA
F AL AN FYPRTRTV NV VPY R FOTRy, W TP Y Y POV
r L-o0
Start 30 Mtz 97 M/ Stop 1 Gz Start 1 G 400 Miz/ Stop 5 Gz
Dat e 16. AUG 2004  18: 03: 20 Dat e 16. AUG 2004 _18: 02: 38
® *RBW 100 kHz Delta 3 [T1 FXD] ® *RBW 100 kHz Delta 3 [T1 FXD]
* VBW 300 kHz -41.63 dB * VBW 300 kHz -34.70 dB
Ref -5 dBm “Att 10 dB SWF 500 s 5. 360000000 GHz Ref -5 dBm “ALt 10 dB SWr 500 s 15. 000000000 GHz
Marker| 1 [ T1 FXD] H Marker| 1 [ T1 FxD] ‘
L L-10
—76706 B = o —aBm|
5/ 000000000 GHz 10/ 000000p00 GHz
Marker| 2 [T1 FXD] Marker| 2 [T1 FXD]
1Pk - 1Pk [-20
iew ~76, 06 db iew -75| 79 dBm|
5/ 000000000 GHz 10/ 000000p00 GHz
L -30
FXD - 32 487 di FXD - 32| 487 df
-40 -a0
L PR L PRN
ExT ExT
L 7 T | PPN W A
b 70— ,,J Gy
b A A Aty AN AAAP A oo R n | WPY STV ERRRET VR WYY IRV RN |
- 80 L-so0
%0 -90
L ~1BR
Start 5 Gi 500 M/ Stop 10 G Start 10 Gz 500 MHz/ Stop 15 Gz
Dat e 16. AUG 2004 _ 18: 03: 38 Date 16. AUG 2004 18: 04: 03
® *RBW 100 kHz Delta 3 [T1 FXD] ® *RBW 100 kHz Delta 3 [T1 FXD]
* VBW 300 kHz -32.47 dB * VBW 300 kHz -26.64 dB
Ref -5 dBm “ALt 10 dB SWr 500 ns 18. 030000000 GHz Ref -5 dBm “Att 10 dB SWr 500 s 21. 200000000 GHz
Marker| 1 [ T1 FXD] Marker| 1 [ T1 FXD] |
0 ~66[ 74 dBm v =5, aBm|
15| 000000p00 GHz 20| 000000p00 GHz
Marker| 2 [T1 XD Marker| 2 [T1 XDl
1Pk - 1Pk 20
e ~66| 74 dB e ~64[ 88 dBm|
15| 000000p00 GHz 20| 00000000 GHz
F Lzo0
FXD - 32 487 di FXD -32[ 487 d
40 L-a0
L PRN 50 PRN
EXT 3 EXT
L B 60 M’Nw
T e, o MRV A A il AT Ml LN, w ALK AR LA A gl
g =70
r t-90
Start 15 Gz 500 MHz/ Stop 20 Gz Siart 20 G& 500 Wa/ Stop 25 Gu
Dat e 16. AUG 2004 18: 04: 23 Date 16. AUG 2004 18: 04: 45
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Conducted Spurious Emission(DSSS and other forms of modulation)

Ch : High

30MHz-1GHz

1GHz-5GHz

“RBW 100 kHz Delta 2 [T1 FXD]

®

“RBW 100 kHz Delta 2 [T1 FXD]

* VBW 300 kHz -41.30 dB * VBW 300 kHz -43.70 dB
Ref -5 dBm “Att 10 dB SWr 100 s -1.741420000 Gz Ref -5 dBm “Att 10 dB SWr 400 ns 1. 152000000 GHz
Marker[1 [T1 Fxo ] Marker| 1 [ T1 FXD] |
- =77 AT B L aBm|
1/ 000000p00 GHz 2 464000p00 GHz
1PK - 1Pk 20
Vi Ew =
-30 FXD - 30, 222 d
= -0
L PRN L PRN
BT EXT
60 L 60
L7 2 t-70
e Ao st A JWMWMWW Rakdy wrvil Wwwww
r -80
%0 L
I ] L-10
Start 30 Mz 97 MHz/ Stop 1 GHz Start 1 GHz 400 MHz/ Stop 5 GHz
Dat e: 16. AUG. 2004 17: 28: 55 Dat e: 16. AUG 2004 17:28:12

5GHz-10GHz

10GHz-15GHz

*RBW 100 kHz Delta 2 [T1 FXD]

*RBW 100 kHz Delta 2 [T1 FXD]

Dat e

* VBW 300 kHz -43.33 dB * VBW 300 kHz -40.34 dB
Ref -5 dBm “Att 10 dB SWr 500 ms 7. 256000000 GHz Ref -5 dBm “Att 10 dB SWr 500 ns 12. 256000000 GHz
Marker[ 1 [ T1 FXD] H Marker| 1 [T1 FxD] ‘*
r ~7o] 5z am) rt —7s[ 03 aBm
5| 000000p00 GHz 10| 500000p00 GHz
1Pk |-20 1Pk -
Vi Ew Vi EW
-0 L
s0 PRN | PRN
ExT ExT
70 > L 70 T NP Mé..m
Awlis h
FuhrartAithio foihaangk IV PR AL AR NN P s WA AT AN il o gttt ity
r -80
r -90
~10m =
Start 5 GHz 500 MHz/ Stop 10 GHz Start 10 GHz 500 MHz/ Stop 15 GHz
Dat e: 16. AUG 2004 17: 29: 28

16. AUG 2004 17:

29: 59

15GHz-20GHz

20GHz-25GHz

Start 15 GHz 500 MHz/ Stop 20 Gz

Dat e: 16. AUG 2004 _17: 30: 20

Date

® “RBW 100 kHz Delta 2 [T1 FXD] @ “RBW 100 kHz Delta 2 [T1 FXD]
* VBW 300 kHz -34.41 dB * VBW 300 kHz -29.97 dB
Ref -5 dBm *Att 10 dB SWI 500 ns 16. 916000000 GHz Ref -5 dBm * ALt 10 dB SWI 500 ns 18. 786000000 GHz
Marker| 1 [T1 FxD] ” Marker| 1 [ T1 FxD]
I ~68[ 90 dBi 1 64 UL dBm|
15/ 000000p00 (}D 20 000000P00 GHz
1k | 1Pk |-20
View view
o PRN 50 PRN
EXT ExT

Start 20 GHz

16. AUG 2004 17

500 MHz/ Stop 25 Gz

30: 42
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Conducted emission Band Edge compliance (DSSS and other forms of modulation)

Ch:Low

Ch

:High

*RBW 100 kHz Marker 3 [T1 FXD]
* VBW 300 kHz -66.52 dBm

0 dBm *Att 10 dB SWF 10 ms 2.374800000 GHz

-5 dBm " ALt

10 dB

* RBW 100 kHz
* VBW 300 kHz
SWI 10 ns

Marker 3 [T1 FXD]
-65.78 dBm
2.498700000 GHz

[ Marker| 1 [T1 FxD]

1 PK
VI EW

FXD - 30, 294 dBm

1PK -

VIEW

1]

)

Marker| 1 [ TL FxD]
9,24 dBm
2| 462500000 GHz

Marker| 2 [T1 FXD]

o EXD - 29{242 d \

-72/ 58 dBm)|
2| 483500000 GHz

LT

- 43,64 dB
2| 300000000 Mz

"

Center 2.38 Gz 10 MHz/ Span 100 Mz

Dat e: 16. AUG 2004 18: 40: 18

Dat e:

Center 2.4835 GHz

16. AUG 2004 17: 32: 56

10 MHz/

Span 100 Mz

UL Apex Co., Ltd.

Head Office EMC Lab.
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Power Density (DSSS and other forms of modulation )

UL Apex Co., Ltd.

Head Office EMC Lab. No.3 Measurement Room

COMPANY : FUJITSU LIMITED REGULATION Fcc Part15 Subpart C 15.247(d)
EQUIPMENT : Handheld Computer TEST DISTANC : -
MODEL : FHT401S3BW DATE : 16/08/2004
S/N - TEMPERATURE: 25deg.C
POWER DC3.6V HUMIDITY 51%
MODE Tx (IEEE802.11b, 11Mbps) ENGINEER . Hiroka Umeyama
Ch Freq. Reading Cable | Atten. | Result | Limit | Margin
Loss
[MHz] [dBm] [dB] [dB] | [dBm] | [dBm] | [dB]

Low 2412.0 -25.23 1.20 | 10.00 | -14.0 8.0 22.0

Mid 2437.0 -26.28 1.23 | 10.00 | -15.1 8.0 23.1

High ]2462.0 -24.56 1.19 | 10.00 | -13.4 8.0 21.4

Sample Calculation:

Result = Reading + Cable Loss + Attenuator
* Atten. was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Power Density(DSSS and other forms of modulation)

.
. .
Ch:Low Ch:Mid
® * RBW 3 kHz mMarker 1 [T1] ® * RBW 3 kHz marker 1 [T1]
*VBW 100 kHz -25.03 dBm *VBW 100 kHz -26.28 dBm
Ref -20 dBm ALt 10 dB *SWI 500 s 2.411571000 GHz Ref -20 dBm *ALt 10 dB *SWI 500 s 2.437036000 GHz
20 1 * 20 1
W‘!Wﬂ(‘}‘} ' J‘“"‘I‘ A nllﬂdM’IlAI Al \AJJ‘IJUWH kﬂﬂ‘ﬂmh Al M .Inl PV Y I I B V| A |
s WL ulfh =
ATV Wl w
MAXH -40 MAXH -40
50 50
I 60
PRN PRN
70 EXT 70 EXT
i 80
I 90
100 100
11 1
120 120
Center 2.412 GHz 150 kHz/ Span 1.5 Mz Center 2.437 GHz 150 kHz/ Span 1.5 Mz
Dat e: 16. AUG 2004 18: 38: 49 Dat e: 16. AUG 2004 17:59:51
I
Ch:High
® *RBW 3 kHz Marker 1 [T1]
*VBW 100 kHz -24.56 dBm
Ref -20 dBm *ALL 10 dB *SWI 500 s 2.462036000 GHz
-20 1 *
A
o b =
Ll
1 PK
MAXH |
50
PRN
L7 BT
80
-110
-120
Center 2.462 GHz 150 kHz/ Span 1.5 Mz
Dat e: 16. AUG 2004 17:43:29

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(10.04.03)



Test report No. : 24KE0300-HO-3

Page : 59 of 59
Issued date : October 26, 2005
FCCID : C9SDTAO01TP400GSB

99%Occupied Bandwidth(DSSS and other forms of modulation)

Ch:Low Ch:Mid

® “RBW1 Miz Marker 1 [T1 OBW ® “RBW 1 Miz Marker 1 [T1 OBW
SVBW3 ME -3.77 dBm “VBW3 Mi -4.83 dBm
Ref 5 dBm “ALt 20 dB SWr 2.5 s 2. 412000000 GHz Ref 5 dBm “ALt 20 dB SWr 2.5 ms 2. 436800000 GHz
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